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Description of model plate
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« ST-8300G-0

I: S: Motor-driven work clamp
A: Pneumatic work clamp

2: Medium-weight materials
3: Seatbelt

,— 1: Heavy-weight materials

SUOTE INDUSTRIES, LTD.

* ST-8311G-0

I: S: Motor-driven work clamp
A: Pneumatic work clamp

,— 1: Heavy-weight materials
|_ 2: Medium-weight materials
3: Seatbelt
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* ST-8326G-0

A: Pneumatic work clamp

2: Medium-weight materials

,— 1: Heavy-weight materials
I— 3: Seatbelt
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Notes for using this parts book

1. This book was prepared based on information available in February 2013.
2. Parts are subject to changes in design without prior notice.

3. Parts supplied as complete assemblies are circled by a dotted line.

4. The part which has the symbol "+" on its number (REF.NO) in the figure differs
depending on the specification. For details, refer to the parts list.
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A. HLIKER 4 / Machine body

SRS | FTHHEFS |UE FTEHE BN NAME OF PARTS RM
1 SA4594001 1|4EU BUSHING U
2 117608001 1N FOss DOWEL PIN
3 SA4596001 114 K & 20-15 RUBBER CAP 20-15
4 117934001 14 KEE135 RUBBER CAP, 13.5
5 104821001 [BEE 105 RUBBER CAP, 10.5
6 SA4597001 1OEEER MOTOR COVERR
7 062061016 418247 M6X10 SCREW PAN M6X10
8 SA4598001 1NOEEZ L MOTOR COVER L
9 062061016 418247 M6X10 SCREW PAN M6X10
10 SA4600001 1| E#HR FACE PLATE
1 104449001 14K E 155 RUBBER CAP, 15.5
12 SA4601001 1| EHRE R F-PLATE PACKING
13 062061016 3[424T M6X10 SCREW PAN M6X10
14 SA4603101 1| k= SHUTTLE RACE COVER
15 SA6272001 1| kHERZ4D SHUTTLE RACE COVER HOOK D
16 004300513 2(82£T M3X5 SCREW, FLAT M3X5
17 SA3264001 1|12 8 NUT PLATE
18 SA6207001 15458 HINGE
19 021300103 2|82 8 M3 NUT, 1 M3
23 SA3200101 1| i = THREAD TAKE-UP COVER
24 062401006 119247 M4X10 SCREW PAN M4X10
25 SA4604001 IEE &S STEPPING COVER
26 SA3306001 1|5l 8B 4T 7-3 SHOULDER SCREW,7-3
27 120265002 1|2 g E SPRING WASHER
28 S07350002 1|1 E WASHER PLAIN
29 S36475000 14847 M5 SCREW, M5
30 SA9957002 ETF 3T INJURY MARK
31 SA9826001 1B SHRE LABEL CAUTION
32 S37060001 1|4 AR LABEL, GROUNDING
33 S20164001 1K E 13 RUBBER CAP, 13
34 SA8679001 1|3p3Eg3e FINGER GUARD
35 025350332 2 E L35 WASHER PLAIN L 3.5
36 SA4605001 1|0 L 2 4F HEAD REST
37 S42446001 4|12 4M6X14 BOLT, SOCKET (S/P WASHER) M6X14
38 062300506 4142$T M3X5 SCREW PAN M3X5
39 SA6194001 115 2 26 RUBBER CAP 26
40 S44010001 21 EE 15 RUBBER CAP 11.5
41 SAG441101 2l = RUBBER CAP
42 S20164001 1K E 13 RUBBER CAP 13
43 104450101 2l RUBBER CAP, 8

< F8300G-01[], <For 8300G-01[], -02[]>

44 S23337001 1|-0201> 12z 2185 RUBBER CAP, 18.5

ST-8300G/8311G/8326G-050




B. LimFN$t#F 3 & / Upper shaft and needle bar mechanism
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B. Ei#N$H#F 2 & / Upper shaft and needle bar mechanism

SHS | FHMFS |48 ZFiBH AR NAME OF PARTS RM
1 SA4606201 1| k% UPPER SHAFT
2 SA3499001 | 1 |gniwshE 1 CRANK ROD ASSY
3 018501636 2(421& M5X16 BOLT SOCKET M5X16
4 SA4172001 | 1|mstimi: & NEEDLE BEARING: BLUE
4 SA4173001 | 1|méttmim = NEEDLE BEARING: BLACK
4 SA4174001 | 1|mstmi: NEEDLE BEARING: GRAY
4 SA4175001 | 1|sméttmim. & NEEDLE BEARING: YELLOW
5 SA3206001 |  1|syiRE BALL BEARING BUSH
6 SA4179001 | 1|47 6904DDUNR BALL BEARING 6904DDUNR
7 SA4180001 1|4 7% R-6904DDU BALL BEARING 6904DDU
8 S23651001 | 2|E 44T M6X6 SET SCREW, SOCKET (FT) M6X6
9 SA3206001 |  1|syiRe BALL BEARING BUSH
10 SA4177001 | 1|47 6004DDUNR BALL BEARING 6004DDUNR
11 S23651001 | 2|E 4247 Mexe SET SCREW, SOCKET (FT) M6X6
12 SA4608101 | 1|k G JOINT G
13 SA4178001 | 1 |4#7& 6204DDUNR BALL BEARING 6204DDUNR
14 $23651001 4|[E E 24T M6X6 SET SCREW, SOCKET (FT) M6X6
15 $25235001 | 14247 M8 SCREW, M8
16 SA4609101 1|##8 G THREAD TAKE-UP CRANK G
17 S23651001 | 4|E 4247 Mexe SET SCREW, SOCKET (FT) M6X6
18 110367001 11328 8 WASHER, PLAIN SPECIAL 8
19 SA6182001 |  1|stiTEesTLas FK THREAD TAKE-UP LEVER FK SET
20 SA2958001 | 1|424T M5X6 SCREW FLAT M5X6
21 012500536 14257 M5X5 SET SCREW SOCKET (FT) M5X5
22 062400816 |  1[424T Maxs SCREW PAN M4X8
23 145465001 1|42 £T SM3.57-40X6L SCREW, SM3.57-40X6 L
24 012060636 2|424T M6X6 SET SCREW SOCKET (FT) M6X6
25 142211001 18t SLIDE BLOCK
26 SA3528001 | 1|@E:eMmB SLIDE BLOCK GUIDE
27 018401636 | 2|44 Max16 BOLT SOCKET M4X16
28 SA4622001 1T14H#F NEEDLE BAR
29 144458001 1|48 £T SM3.57-40X4.5 SET SCREW, SM3.57-40X4.5
30 SA4666001 | 1|4t#FEHE UK NEEDLE BAR BUSH UK
31 SA3224001 |  1|stiTsmzE D NEEDLE BAR BUSH, D
33 S38713100 1\nt3 FAN
34 062400816 | 3|14T maxs SCREW PAN M4X8
36 012500536 2(424T M5X5 SET SCREW SOCKET (FT) M5X5
43 012500536 |  2|#24T M5X5 SET SCREW SOCKET (FT) M5X5
49 018501636 418244 M5X16 BOLT SOCKET M5X16
50 SA5230001 2|15 2 FRIES WHEEL 2
51 062401016 |  3[dE4T Max10 SCREW PAN M4X10
52 012060536 1425 M6X5 SET SCREW SOCKET (FT) M6X5
63 SA4797101 |  1|B4iRzE DRIVING WHEEL B-WINDER
64 S23651001 | 2|@E=424T Mexe SET SCREW, SOCKET (FT) M6X6
<F F8300G/311G/8326G-01[]> <For 8300G/8311G/8326G-01[]>
32+ HLETDPX17...(#19) NEEDLE DPX17...(#19)
<F F8300G/8311G/8326G-02[]> |<For 8300G/8311G/8326G-02[]>
32+ HLETDPXS5. . (#16) NEEDLE DPX5...(#16)
<FA F8300G/8311G/8326G-03[]> | <For 8300G/8311G/8326G-03]>
32+ HLEHDPX17...(#25) NEEDLE DPX17...(#25)
< F8300G> <For 8300G>
53 SB2103001 | 1|F a4 PULLEY SHAFT ASSY
54 SB1039001 T L PULLEY GEAR L
55 SB1038001 | 1|gmse PULLEY BUSH
56 048280142 | 1|4 F 58 C28 RETAINING RING EXTERNAL C28
57 SB2097001 | 1|F# iy PULLEY SHAFT
58 047402042 | 2[am%E 48 AW PIN SPRING ROLL AW4 PULLEY
59 SB1041001 | 1| gpaspumss SPRING
60 SB0910002 1\F& PULLEY
61 SB1040001 | 1| asspimsT SCREW
62 SA9004001 11%5# R PULLEY GEARR
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B. LimFN$t#F 3 & / Upper shaft and needle bar mechanism
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B. LihFN§t#F2EE / Upper shaft and needle bar mechanism

SRS | THHEFS |88 T B NAME OF PARTS RM

<FF8311G, 8326G> <For 8311G, 8326G>

35 SA6108001 158 R PULLEY GEARR

37 SA4626101 1| Eapih s shE R PULLEY SHAFT

38 SA4627001 1|35 FEpELE PULLEY BUSH

39 SA4628101 1 PULLEY SPRING

40 SA4629001 1 PULLEY BASE

41 047401242 11568 55 4 4X12 PIN SPRING ROLL AW4 PULLEY

42 SA4624001 1|5% GEARL

44 $23651001 2|[E 25T M6X6 SET SCREW, SOCKET (FT) M6X6

45 SA4630001 = PULLEY

46 062401006 3|424T M4X10 SCREW PAN M4X10

47 SA5158101 3(# ] 14 WASHER PLAINL 4

48 012060636 1|424T M6X6 SET SCREW SOCKET (FT) M6X6

ST-8300G/8311G/8326G-123
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C1. ¥Rl ¥ E / Feed mechanism (8300G)
SRS | FHMFS |48 ZFEH AR NAME OF PARTS RM
1 SA5229101 1|3 75 B FE4E 4 FEED BRACKET ASSY
2 SB2129001 2(X-LME: [ X-LM GUIDE
3 018301436 | 15[iZ# M3X14 BOLT SOCKET M3X14
4 SA8075101 1EHmEa X FEED BRACKET X
5 018300636 8|12 M3X6 BOLT SOCKET M3X6
6 061300616 8|42 £T M3X6 SCREW FLAT M3X6
7 SA4636101 1|45 B 2245 (X) X-SENSOR PLATE
8 061300616 2 (82T M3X6 SCREW FLAT M3X6
9 SA4641001 15 (X X-BELT HOLDER
10 018400836 2(1Z 4 M4X8 BOLT SOCKET M4X8
11 SA4649001 1|X-GT & X-GT BELT
12 SA4640001 1 EaEaEHm (X) X-BELT HOLDER PLATE
13 018400836 2(12 48 M4X8 BOLT SOCKET M4X8
14 SA4639001 1|7E 525 (V) Y-BALL SPLINE
15 076000600 1Bk 5H% 6000VV BALL BEARING RADIAL 6000VV
16 025100132 1 F 58 S10 WASHER PLAIN S 10
17 048100142 115 F 448 C10 RETAINING RING EXTERNAL C10
18 SA4638001 1|x-Z£% X-LEFT PULLEY
19 012060636 114247 M6X6 SET SCREW SOCKET (FT) M6X6
20 076806606 2Bk 4 7K 6806VV BALL BEARING 6806VV
21 048420242 2(FLFA#4E c42 RETAINING RING INTERNAL C42
22 SA4642001 1| x-%6 5 g X-PULLEY BRACKET
23 018501636 2(1Z 4% M5X16 BOLT SOCKET M5X16
24 S49994001 2| 476 WASHER, PLAIN 4.76
25 SA4643001 1|x-HH B H X-RIGHT PULLEY ASSY
26 $20356001 1 FE8E 10 WASHER, PLAIN 10
27 SA4647001 2|3k 4h 7% 6900ZZNR BALL BEARING 6900ZZNR
28 SA4648001 1| x-%8 % S5 5 X-PULLEY FULCRUM SHAFT
29 012060636 2(424T M6X6 SET SCREW SOCKET (FT) M6X6
32 SB2130001 2|Y-LME 5 Y-LM GUIDE
33 SA4652101 2|yLmza B Y-LM SPACER
34 061300616 | 16 |#2%T M3X6 SCREW FLAT M3X6
35 018402036 8924 M4X20 BOLT SOCKET M4X20
36 025040236 8| 5 B M4 WASHER PLAIN M 4
37 028040246 Bl E BB 24 WASHER SPRING 2-4
38 SA8074101 2lmEss INSIDE COVER RAIL

ST-8300G-202
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C2. i

#14£ E / Feed mechanism (8311G, 8326G)

SRS | FHMFS |48 ZFEB AR NAME OF PARTS RM
1 SA5229101 1|3 7 L R 4H 1 FEED BRACKET ASSY
2 SA4637001 2[X-LMB: [ X-LM GUIDE
3 018301436 | 15(121& M3X14 BOLT SOCKET M3X14
4 SA8075101 1E%H4E (X FEED BRACKET X
5 018300636 84242 M3X6 BOLT SOCKET M3X6
6 061300616 8|42 4T M3X6 SCREW FLAT M3X6
7 SA4636101 1|5 B 2245 (X) X-SENSOR PLATE
8 061300616 2|42 4T M3X6 SCREW FLAT M3X6
9 SA4641001 1| &3228 (X) X-BELT HOLDER
10 018400836 2|12 M4X8 BOLT SOCKET M4X8
11 SA4649001 1\X-GT FE & X-GT BELT
12 SA4640001 1| B 8 23245 (X) X-BELT HOLDER PLATE
13 018400836 2|2 M4X8 BOLT SOCKET M4X8
14 SA4639001 1|7 5250 (Y) Y-BALL SPLINE
15 076000600 1|35 4 7% 6000VV BALL BEARING RADIAL 6000VV
16 025100132 1| E S10 WASHER PLAIN S 10
17 048100142 1\4h A 44 C10 RETAINING RING EXTERNAL C10
18 SA4638001 1\X-E£%2 X-LEFT PULLEY
19 012060636 114247 M6X6 SET SCREW SOCKET (FT) M6X6
20 076806606 2| Bk & 6806VV BALL BEARING 6806VV
21 048420242 2|7 A4 c42 RETAINING RING INTERNAL C42
22 SA4642001 1|X-5 B B X-PULLEY BRACKET
23 018501636 2|2 4% M5X16 BOLT SOCKET M5X16
24 S49994001 2| 476 WASHER, PLAIN 4.76
25 SA4643001 1\X- 5 H X-RIGHT PULLEY ASSY
26 S20356001 1| E#E 10 WASHER, PLAIN 10
27 SA4647001 2|3k 4h 7% 6900ZZNR BALL BEARING 6900ZZNR
28 SA4648001 1\X-58 % S 5 X-PULLEY FULCRUM SHAFT
29 012060636 2|424T M6X6 SET SCREW SOCKET (FT) M6X6
30 SA4650001 1YL B4R Y-SENSOR PLATE
31 018402036 2|2 4% M4X20 BOLT SOCKET M4X20
32 SA4651101 2|YLME 5 Y-LM GUIDE
33 SA4652101 2(yLvEe B Y-LM SPACER
34 061300616 | 16|424T M3X6 SCREW FLAT M3X6
35 018402036 8|42 42 M4X20 BOLT SOCKET M4X20
36 025040236 8| M4 WASHER PLAIN M 4
37 028040246 8l B 2-4 WASHER SPRING 2-4
38 SA8074101 2lmEss INSIDE COVER RAIL

ST-8311G/8326G-202
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C3. i

#45 & / Feed mechanism

SRS | FHMHFS |48 ZFEH AR NAME OF PARTS RM
1 018062036 | 4|42 M6X20 BOLT SOCKET M6X20
2 SA4653001 1|x-E % 55 X-FEED GEAR
3 012060636 |  2[#24T M6X6 SET SCREW SOCKET (FT) M6X6
4 SA4647001 | 2|3k 7K 6900ZZNR BALL BEARING 6900ZZNR
5 SA4654001 V- Y-FEED GEAR
6 012060636 |  2[#24T M6X6 SET SCREW SOCKET (FT) M6X6
7 SA4647001 |  2(zk#h& 6900ZZNR BALL BEARING 6900ZZNR
8 048080342 | 1|14 E8 RETAINING RING E8
9 SA6428001 1YV-F# Y-PULLEY REAR
10 012060636 |  4[#245T M6X6 SET SCREW SOCKET (FT) M6X6
11 SA4658001 1|y thE Y-PULLEY COLLAR
12 SA4659001 1|Y-3R zh 5 Y-PULLEY DRIVING SHAFT
13 SA4661001 1|V-# B Y-PULLEY BRACKET
14 SA4647001 | 2|3k & 6900ZZNR BALL BEARING 6900ZZNR
15 SA4655101 1|V A4 Y-PULLEY ASSY
16 012060636 |  2[#Z4$T M6X6 SET SCREW SOCKET (FT) M6X6
17 SA4662001 1|V-% 3 & Y-PULLEY FULCRUM SHAFT
18 SA4663001 1|Y-GTR % Y-GT BELT
19 SA4664001 1V-Re % Z 50 4R BELT SUPPORT PLATE Y
20 SA4665001 1|Y-R# L1 R Y-BELT WORK CLAMP PLATE
21 018400836 |  4|#Z#% M4X8 BOLT SOCKET M4X8
22 SA2972001 | 24245 (4 E)6X18 BOLT, SOCKET (S/P WASHER) M6X18
23 018402036 |  4[#Z#% M4X20 BOLT SOCKET M4X20
24 SA8269001 |  2|z#hiE COVER RAIL
25 SA4671101 1|BZZ R) FIXATION R
26 SA4672101 1BEZEZ L FIXATION L
27 0A1401006 |  12|424T (%532 ) 4X10A SCREW PAN (P WASHER) M4X10
28 0A1400606 |  4|#24T (% 4 ) 4X6A SCREW PAN (P WASHER) M4X6
29 SA8270101 TmEEHER INSIDE COVER R ASSY
30 SA8271101 1A E L INSIDE COVER L ASSY
31 SA6361001 |  2|spz=sA OUTSIDE COVER ASSY
32 SA4673101 1y-E#ns BELT COVER'Y
33 0A5401006 |  2|424T(%5 4 &) MAX10DB SCREW PAN (S/P WASHER) M4X10
44 SA4679101 |  1|ipg® BELLOW
45 SA4680201 1B LR BELLOW PRESSER R
46 SA4681101 1|ipar g2 F BELLOW PRESSER F
47 SA4682001 | 2|1z BELLOW NUT
48 062300416 | 4[#Z4T M3X4 SCREW PAN M3X4
49 062400616 | 4[#24T M4X6 SCREW PAN M4X6
75 025040236 | 4| #[E M4 WASHER PLAIN M 4
50 SA4820301 1| Bk Dk 4844 X PULSE MOTOR ASSY X
51 SA4684001 1| DAL MOTOR BRACKET PLATE
52 018401036 |  4[#Z#2 M4X10 BOLT SOCKET M4X10
53 SA3707101 1|3EZh &% 16 GEAR 16
54 012060536 |  2[#24T M6X5 SET SCREW SOCKET (FT) M6X5
55 SA4823301 1Bk Dk 484 Y PULSE MOTOR ASSY Y
56 SA4684001 1| Dk gty MOTOR BRACKET PLATE
57 018401036 | 4[24 M4X10 BOLT SOCKET M4X10
58 SA3707101 19X &5 16 GEAR 16
59 012060536 [  2(42%T M6X5 SET SCREW SOCKET (FT) M6X5
60 S42446001 | 6|424&M6X14 BOLT, SOCKET (S/P WASHER) M6X14
61 SA8273001 T|EEHER COVER CONNECT PLATE
62 S23418001 | 2|424T M4X5 SCREW, M4X5
63 118735001 | 4| WASHER
64 SA4224001 |  2[3FE %S 30X40 MARK, ATTENTION 30X40
65 SA6450101 1|ty 7 2 52 BB BEARING HOLDER BASE
66 018501036 |  2[#Z#2 M5X10 BOLT SOCKET M5X10
67 SA6451101 1|87 S 5240 BEARING HOLDER ASSY
68 018401036 |  2[#Z#% M4X10 BOLT SOCKET M4X10
69 SA6589101 1|V 4 T iA K 4 4 Y-FEED MOTOR L ASSY
70 SA8056001 1|X-E 42 T 3% A 4R 14 X-FEED MOTOR L ASSY
71 SA6450101 1|t 7R 20 FE BEARING HOLDER BASE
72 018501036 | 2[4 M5X10 BOLT SOCKET M5X10

ST-8300G/8311G/8326G-202
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C3. =128 / Feed mechanism

ST-8300G/8311G/8326G-202
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C3. i

#}35 & / Feed mechanism

ST-8300G/8311G/8326G-202

SHBS | EHRRFS | U8 TEEAR NAME OF PARTS RM
73 SA6451101 1| i 73 3 20 40 BEARING HOLDER ASSY
74 018401036 2|24 MaX10 BOLT SOCKET M4X10
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C4. IE# 3R E / Feed mechanism (8300G)
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C4. #EBl# & / Feed mechanism (8300G)
SRS | FHHEFES |UE TEH BN NAME OF PARTS RM

1 SB2140001 114 EATR 8300G AUXILIARY PLATE 8300G

2 SA4677101 4| ZNERR 4B AUXILIARY PLATE CUSHION

3 SA8560001 4182$T M4X12 SCREW M4X12

4 021400216 4|7X g M4 NUT 2 M4

5 SA4676201 4|MEHIR 22 AUXILIARY PLATE BRACKET

6 S42446001 4|42 M6X14 BOLT SOCKET (S/P WASHER)M6X14
<% 5> <Option parts>

7 SA6594001 1|5t 458 BHAR SHORT AUXILIARY PLATE

8 SA3538001 2|42 £T M4XS SCREW, M4X8

ST-8300G-202
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C5. IE# 3 & / Feed mechanism (8311G,8326G)
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C5. ERI#E & / Feed mechanism (8311G, 8326G)

SRS | EiEFS |UE EEHH B NAME OF PARTS RM
1 SA4675301 1| %pBR#R AUXILIARY PLATE
2 SA4677101 | 10 |#pE#R 22 AUXILIARY PLATE CUSHION
3 SA8560001 | 10|#24T M4X12 SCREW M4X12
4 021400216 | 10|xfmi2E M4 NUT 2 M4
5 SA4676201 6 | M ENHE S22 AUXILIARY PLATE BRACKET
6 S42446001 6 |12 12 M6X 14 BOLT, SOCKET (S/P WASHER) M6X 14
7 SAB434101 2| ERHE 2R U SUPPORT PLATE GUIDE U
8 SAB435201 2% ERIR 2B D SUPPORT PLATE GUIDE D
9 S55484002 4|4 E 1 E) M5X10 BOLT, SOCKET (S/P WASHER) M5X10
10 S42446001 4luZieMEX14 BOLT, SOCKET (S/P WASHER) M6X 14
11 SAB6594001 1| 645 48 B4R SHORT AUXILIARY PLATE
12 SA3538001 2|#24T M4xs SCREW, M4X8

ST-8311G/8326G-202
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C6. X3 E / Feed mechanism (8300G-0[ |S)
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C6. iX#} % & / Feed mechanism (8300G-0[1S)

SRS | EiEFS |UE TR NAME OF PARTS RM
1 SA4686101 1| FE R RS WORK CLAMP
2 SA4687101 1|80 SLIDER
3 048100142 1|5 4 C10 RETAINING RING EXTERNAL C10
4 SA4688001 1|:8th x5 SUPPORT SLIDER
5 SA4689001 1|8k Z 25 SUPPORT SHAFT SLIDER
6 048040142 2|44 F 44 8 C4 RETAINING RING EXTERNAL C4
7 SA4690001 1| ERIE R WORK CLAMP LIFTER LEVER R
8 SA4691001 1| FE B L WORK CLAMP LIFTER LEVER L
9 SA4692001 1| FE BB #T50 WORK CLAMP LIFTER SHAFT
10 012060636 1|4245T M6X6 SET SCREW SOCKET (FT) M6X6
11 048080142 1|44 C8 RETAINING RING EXTERNAL C8
12 110367001 1|3 E 8 WASHER, PLAIN SPECIAL 8
13 SA3231001 1|2EB SET SCREW COLLAR, B
14 012060536 2[#24T M6X5 SET SCREW, SOCKET (FT) M6X5
15 SA4696001 2|%E#F CONNECTING ROD
16 SA4693001 1|26 55 4 ¢ 5m A SPRING HOLDER SHAFT A
17 SA4697001 2|5 HB 4T M5 SHOULDER SCREW M5
18 SA4694001 1|26 5 4050 B SPRING HOLDER SHAFT B
19 012060636 2|#2£T M6X6 SET SCREW SOCKET (FT) M6X6
20 S42767001 1|25 PRESSER BAR SPRING
21 SA4698001 2|z CONNECTING LINK
22 SA4700001 2|y WORK CLAMP SPRING HOLDER
23 021500216 2| X miEE M5 NUT 2 M5
24 SA4701001 e WORK CLAMP SPRING
25 SA4702001 1| EBIEEF R WORK CLAMP LIFTER LEVER R
26 SA4703001 1| FEBIREHF L WORK CLAMP LIFTER LEVER L
27 SA4692001 1| FE BB 4T 50 WORK CLAMP LIFTER SHAFT
28 012060636 1|4245T M6X6 SET SCREW SOCKET (FT) M6X6
29 048080142 1|64 B34 E 8 RETAINING RING EXTERNAL C8
30 110367001 1|88 8 WASHER, PLAIN SPECIAL 8
31 SA3231001 1|2@EB SET SCREW COLLAR, B
32 012060536 2[#24T M6X5 SET SCREW, SOCKET (FT) M6X5
33 SA4699001 2|4 STOPPER
34 018500836 4|42 M5X8 BOLT SOCKET M5X8
35 025050236 4| FE2E M5 WASHER PLAIN M 5
36 028050246 Alapssnm 05 WASHER SPRING 2-5
39 SA4864001 2|EHIS mEH B WORK CLAMP GUIDE B ASSY
40 S55482001 4|nZ e E s E) MAX14 BOLT, SOCKET (S/P WASHER) M4X 14
44 SA4708101 1 EH WORK CLAMP
45 S55485001 2|2 44 (B s E) M5X12 BOLT, SOCKET (S/P WASHER) M5X12
46 012501031 2|#2£T M5X10 SET SCREW SOCKET (FT) M5X10
47 021500216 2|75 A28 M5 NUT 2 M5
48 SA4709001 2| (T aB 4T SHOULDER SCREW
50 S55484002 2|2 44 (B 1 E) M5X10 BOLT, SOCKET (S/P WASHER) M5X10
51 017501616 48242 M5X16 BOLT M5X16
52 025050236 4|FEHE M5 WASHER PLAIN M 5
53 028050246 43 E R 25 WASHER SPRING 2-5
55 S55484002 2|z 42 (B 1 E) M5X10 BOLT, SOCKET (S/P WASHER) M5X10
56 SA4706101 2| FE B4 45 48 1 WORK CLAMP RETAINER ASSY
57 SB2131001 1| FE BB 1R 83006 WORK CLAMP SLIDER 8300G
58 SB2132001 1| FE B4R 28 1483006 WORK CLAMP 8300G ASSY
59 SB2134001 13% 814K 8300G FEED PLATE 8300G

ST-8300G-202
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C7. IE#3E & / Feed mechanism (8311G-0[ |S)
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C7. i£# % & / Feed mechanism (8311G-0[1S)

SRS | EilEFS |UE FHHEAMR NAME OF PARTS RM
1 SA4686101 1| FE R e WORK CLAMP
2 SA4687101 1|8 SLIDER
3 048100142 1\4h A 44 C10 RETAINING RING EXTERNAL C10
4 SA4688001 1|:8th %2 SUPPORT SLIDER
5 SA4689001 1|34k H 25 SUPPORT SHAFT SLIDER
6 048040142 2\t 4B c4 RETAINING RING EXTERNAL C4
7 SA4690001 1| EBIE R WORK CLAMP LIFTER LEVER R
8 SA4691001 1| FE B L WORK CLAMP LIFTER LEVER L
9 SA4692001 1| R R RE 4T 50 WORK CLAMP LIFTER SHAFT
10 012060636 1[4245T M6X6 SET SCREW SOCKET (FT) M6X6
11 048080142 1|44 C8 RETAINING RING EXTERNAL C8
12 110367001 1|3 E 8 WASHER, PLAIN SPECIAL 8
13 SA3231001 1| =@E B SET SCREW COLLAR, B
14 012060536 2[#24T M6X5 SET SCREW, SOCKET (FT) M6X5
15 SA4696001 2|%E#F CONNECTING ROD
16 SA4693001 1|28 55 1 ¢ 5 A SPRING HOLDER SHAFT A
17 SA4697001 2|t HB 4T M5 SHOULDER SCREW M5
18 SA4694001 1|26 S 4050 B SPRING HOLDER SHAFT B
19 012060636 2|824T M6X6 SET SCREW SOCKET (FT) M6X6
20 S42767001 1|25 PRESSER BAR SPRING
21 SA4698001 2|z CONNECTING LINK
22 SA4700001 2|y WORK CLAMP SPRING HOLDER
23 021500216 2| X miEd M5 NUT 2 M5
24 SA4701001 e WORK CLAMP SPRING
25 SA4702001 1| EBIEF R WORK CLAMP LIFTER LEVER R
26 SA4703001 1| FEBIREHF L WORK CLAMP LIFTER LEVER L
27 SA4692001 1| FE BB #T40 WORK CLAMP LIFTER SHAFT
28 012060636 1|4245T M6X6 SET SCREW SOCKET (FT) M6X6
29 048080142 1|4k B 34 8 RETAINING RING EXTERNAL C8
30 110367001 1888 8 WASHER, PLAIN SPECIAL 8
31 SA3231001 1|'2@E B SET SCREW COLLAR, B
32 012060536 2[#24T M6X5 SET SCREW, SOCKET (FT) M6X5
33 SA4699001 2|4 STOPPER
34 018500836 4luZ % M5X8 BOLT SOCKET M5X8
35 025050236 4| E2E M5 WASHER PLAIN M 5
36 028050246 AlapsssnmE 05 WASHER SPRING 2-5
37 SA4863001 EHEEEE A WORK CLAMP GUIDE A ASSY
38 S23849101 2|u2 4T Max16 SCREW, M4X16
39 SA4864001 2|EHIS MmEH B WORK CLAMP GUIDE B ASSY
40 S55482001 4|42 45 (55 H E) MaX14 BOLT, SOCKET (S/P WASHER) M4X 14
41 SA4712001 1| ERIBEREHE R WORK CLAMP SLIDER ASSY R
42 SA4714001 1| ERIEEREE L WORK CLAMP SLIDER ASSY L
43 SA4706101 4| E B R 4B 1 WORK CLAMP RETAINER ASSY
44 SA4708101 1 ER WORK CLAMP
45 S55485001 2|2 42 (B 1 E) M5X12 BOLT, SOCKET (S/P WASHER) M5X12
46 012501031 2|#24T M5X10 SET SCREW SOCKET (FT) M5X10
47 021500216 2|75 g M5 NUT 2 M5
48 SA4709001 2| T sh T aE 4T SHOULDER SCREW
49 SA4866201 1 EHRAH 8311G WORK CLAMP 8311 ASSY
50 S55484002 2|42 44 (3 1 [B]) M5X10 BOLT, SOCKET (S/P WASHER) M5X10
51 017501616 4(nzte M5X16 T E BOLT M5X16
52 025050236 4|5 s E 25 WASHER PLAIN M 5
53 028050246 4| RIR 8311G WASHER SPRING 2-5
54 SA4715101 14242 (%22 B) M5X10 FEED PLATE 8311G
55 S55484002 2 BOLT, SOCKET (S/P WASHER) M5X10
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C8. X3 E / Feed mechanism (8300G-0[ JA)
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C8. #E#l# & / Feed mechanism (8300G-0[]A)

SRS | FHMFS |48 ZFi AR NAME OF PARTS RM
1 SA4686101 1| E R e% WORK CLAMP
2 SA4717001 1| S EL4f CYLINDER SHAFT
3 012060636 2|#2$T M6X6 SET SCREW SOCKET (FT) M6X6
5 SA4719001 2(55T4AER AIR CYLINDER ASSY
6 048050142 2| FH 44 C5 RETAINING RING EXTERNAL C5
7 SA4720001 2| S ETHE L CYLINDER JOINT
8 SA4721001 2| S FTHE L4 CYLINDER JOINT SHAFT
9 048060142 A\ F 44 Co RETAINING RING EXTERNAL C6
10 SA4722001 1 ER# REE) WORK CLAMP LIFTER LEVER R AIR
11 SA4723001 1 ERE LEE) WORK CLAMP LIFTER LEVER L AIR
12 SA4724001 2|EHEFEE) WORK CLAMP LIFTER SHAFT AIR
13 S55479001 2 (0244 (B E) MAXS BOLT, SOCKET (S/P WASHER) M4X8
14 SA4692001 1| & B 45 5 WORK CLAMP LIFTER SHAFT
15 012060636 1|42 £T M6X6 SET SCREW SOCKET (FT) M6X6
16 048080142 146 A4 E C8 RETAINING RING EXTERNAL C8
17 110367001 HESER WASHER, PLAIN SPECIAL 8
18 SA3231001 1|%2E B SET SCREW COLLAR, B
19 012060536 2(#2£T M6X5 SET SCREW, SOCKET (FT) M6X5
20 SA4863001 1ERSEAEHE A WORK CLAMP GUIDE A ASSY
21 S23849101 2(824T M4X16 SCREW, M4X16
22 SA4864001 2EHEMAHEB WORK CLAMP GUIDE B ASSY
23 S55482001 4|18 44 (B E) MAX14 BOLT, SOCKET (S/P WASHER) M4X14
24 SA4712001 1|ERIBREHER WORK CLAMP SLIDER ASSY R
25 SA4714001 T EREEREME L WORK CLAMP SLIDER ASSY L
26 SA4706101 4| E RS A WORK CLAMP RETAINER ASSY
27 SA4725001 TERR WORK CLAMP R
28 S$55485001 10848 (B E) M5X12 BOLT, SOCKET (S/P WASHER) M5X12
29 012501031 2(824T M5X10 SET SCREW SOCKET (FT) M5X10
30 021500216 2|7 A2 M5 NUT 2 M5
31 SA4709001 2| E ML IEET SHOULDER SCREW
32 SA4726001 TIER L WORK CLAMP L
33 S55485001 1184 (B E) M5X12 BOLT, SOCKET (S/P WASHER) M5X12
34 012501031 2|#24T M5X10 SET SCREW SOCKET (FT) M5X10
35 021500216 2|\7X A2 E M5 NUT 2 M5
36 SA4709001 2| E LML IEET SHOULDER SCREW
39 S55484002 4|25 (F B BOLT, SOCKET (S/P WASHER) M5X10
40 017501616 4IM5X10 5242 M5X16 BOLT M5X16
41 025050236 4| B M5 WASHER PLAIN M 5
42 028050246 A5 2-5 WASHER SPRING 2-5
44 S55484002 2|82 42 (H A E) M5X10 BOLT, SOCKET (S/P WASHER) M5X10
48 SB2145001 1| & B 45 28 14-8300GR WORK CLAMP 8300GR ASSY
49 SB2147001 1| & B 45 28 148300GL WORK CLAMP 8300GL ASSY
50 SB2134001 1% #HR 8300G FEED PLATE 8300G
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C9. ERl% & / Feed mechanism (8311G-0[ ]A,8326G)

<HF8311G-0[ JA/ For 8311G-0[ ]A >
38 397;{%
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<fHTF8326G / For 8326G >
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C9. iE#l4E & / Feed mechanism (8311G-0[]A, 8326G)

SRS | FHMHFS |48 ZFEH AR NAME OF PARTS RM
1 SA4686101 1| EpE WORK CLAMP
2 SA4717001 1| S 5T CYLINDER SHAFT
3 012060636 2|424T M6X6 SET SCREW SOCKET (FT) M6X6
5 SA4719001 2|s5TAMR AR CYLINDER ASSY
6 048050142 2|40 A #4 C5 RETAINING RING EXTERNAL C5
7 SA4720001 2|saTiEsk CYLINDER JOINT
8 SA4721001 2|5 5TiE S b CYLINDER JOINT SHAFT
9 048060142 4|44 A 4 C6 RETAINING RING EXTERNAL C6
10 SA4722001 1| E B RIS E) WORK CLAMP LIFTER LEVER R AR
11 SA4723001 1| EBE LS E) WORK CLAMP LIFTER LEVER L AIR
12 SA4724001 2| ERIBF(SE) WORK CLAMP LIFTER SHAFT AIR
13 $55479001 2|t 4h (H5 1 E) MAXS BOLT, SOCKET (S/P WASHER) M4X8
14 SA4692001 1| FE BHRE 4 5 WORK CLAMP LIFTER SHAFT
15 012060636 1[#2$T M6X6 SET SCREW SOCKET (FT) M6X6
16 048080142 1|4h A4 C8 RETAINING RING EXTERNAL C8
17 110367001 UEEE WASHER, PLAIN SPECIAL 8
18 SA3231001 1|2E B SET SCREW COLLAR, B
19 012060536 2|424T M6X5 SET SCREW, SOCKET (FT) M6X5
20 SA4863001 1| ERIE mAEE A WORK CLAMP GUIDE A ASSY
21 $23849101 2|#24T M4X16 SCREW, M4X16
22 SA4864001 2| EHIE A B WORK CLAMP GUIDE B ASSY
23 $55482001 4|12 5h (E5 44 E) MAX14 BOLT, SOCKET (S/P WASHER) M4X14
24 SA4712001 1| EMIEREH R WORK CLAMP SLIDER ASSY R
25 SA4714001 1| ERIBRA M L WORK CLAMP SLIDER ASSY L
26 SA4706101 4| FE B 4R 48 14 WORK CLAMP RETAINER ASSY
27 SA4725001 1|\ EBIR WORK CLAMP R
28 $55485001 1 (242 (2548 E) M5X12 BOLT, SOCKET (S/P WASHER) M5X12
29 012501031 2|42 4T M5X10 SET SCREW SOCKET (FT) M5X10
30 021500216 2|7 fg B M5 NUT 2 M5
31 SA4709001 2| s BT SHOULDER SCREW
32 SA4726001 1ERIL WORK CLAMP L
33 $55485001 1 (242 (2548 E) M5X12 BOLT, SOCKET (S/P WASHER) M5X12
34 012501031 2(42£T M5X10 SET SCREW SOCKET (FT) M5X10
35 021500216 2R AREE M5 NUT 2 M5
36 SA4709001 2| sk BT SHOULDER SCREW
39 $55484002 4|12 4h (E5 48 E) M5X10 BOLT, SOCKET (S/P WASHER) M5X10
40 017501616 4|42 42 M5X16 BOLT M5X16
41 025050236 4| HE M5 WASHER PLAIN M 5
42 028050246 4(3a g E 25 WASHER SPRING 2-5
44 $55484002 2|2+ (45 HL ) M5X10 BOLT, SOCKET (S/P WASHER) M5X10
<H F8311G-0[]A> <For 8311G'0[]A>
37 SA4868201 | 1|4z 8311R WORK CLAMP 8311R ASSY
38 SA4869201 | 1| /EigsA M 8311L WORK CLAMP 8311L ASSY
43 SA4715101 T5£ 8147 8311G FEED PLATE 8311G
<F F8326G> <For 8326G>
45 SA4870201 1| & B4 48 14:8326R WORK CLAMP 8326R ASSY
46 SA4871201 1| FE B4 2448326 WORK CLAMP 8326L ASSY
47 SA4852101 T #1457 8326G FEED PLATE 8326G

ST-8311G/8326G-202
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C10. X# 3 B (1% M14) / Feed mechanism (Option parts)

< H¥8311G/For 8311G >
< EHHR: EIRFTRER
| Feed plate: For top-tightening type >

<HT8311G/For 8311G >
<#i{X | For single type >

<EAHBER
| For separate type >

<H¥8311G/For 8311G >
< EHEIR TIZTRER
| Feed plate: For bottom-tightening type >

<EAHBER
| For separate type >

< H¥8326G / For 8326G >
< EHiR: TIEITRER
| Feed plate: For bottom-tightening type >

< #HEM | Cassette clamp >
<HT8311G/For 8311G >

< EM / Cassette clamp >
< FAT8326G / For 8326G >

27
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C10. E# 4 E (i£M#) / Feed mechanism (Option parts)
=

NAME OF PARTS

RM

S THHUFS |82 EHERR
<FHF8311G>
<ERMR: EI24TRER>
1 SA7140001 118311 ZERHR T E & H4A
2 SA5291101 1| 25345
3 018301436 2124 M3X14
4 SA5829001 1R 2 8311-2
5 SA7139001 1|3E 8140 2 8311-3
<3ERIHR8311E A B9 $T>
6 061400816 2(#24T M4X8
<ERRS311F FH By 128>
7 $55479001 2|42 48 (75 H ) M4X8
<HF8311G>
<ERIR: TIB5TR %>
8 SA7141001 1(8311ERR TR E S4B
9 SA6604001 1[iE#HR2E 8311-1
<FHF8326G>
<ERIR: TIB5TZR %>
10 SA7142001 1183261 %R TR E &4
11 SA6605001 1| R 2 8326-1
<3EFIHR8311F/8326F F By B>
12 SA5527001 1| ERMRE K2
13 S23418001 2|424T M4X5
14 SAB603001 1ERRE F
15 S23418001 2|424T M4X5
16 025040236 2| FEE M4
<FF8311G>
<EERRA>
17 SA6595001 1| [ER) 8311F
<EHEHBEX>
18 SA6599001 1|[ERI 8311F R
19 SA6600001 1| FEB 8311F L
< F8326G>
<EERRA>
20 SA6598001 1| E R 8326F
<EHEHBEX>
21 SA6601001 1| E R 8326F R
22 SA6602001 1| FE B 8326F L
<FF8311G, 8326G>
23 SA4867201 1| E+R LA 8326
26 SA5415001 2 EE R E S
27 SA6640001 1|45
<3 H = & B>
<A F8311G6>
24 SA7385001 1(38 H 45 TR 4E 83116
<F F8326G>
25 SA7386001 1(38 45 R4 40 1483266

<For 8311G>

<Feed plate: For top-tightening type>
8311 FEED PLATE CHANGE A SET
CHANGE PLATE

BOLT SOCKET M3X14

FEED PLATE COVER 8311-2

FEED PLATE COVER 8311-3
<Screw for 88311E feed plate>
SCREW FLAT M4X8

<Bolt for 8311F feed plate>

BOLT SOCKET (S/P WASHER) M4X8

<For 8311G>

<Feed plate: For bottom-tightening type>
8311 FEED PLATE CHANGE B SET FEED
PLATE COVER 8311-1

<For 8326G>

<Feed plate: For bottom-tightening type>
8326 FEED PLATE CHANGE SET

FEED PLATE COVER 8326-1

<Spacer for 8311F/8326F feed plate>
FEED PLATE SPACER 2

SCREW M4X5

FEED PLATE SPACER
SCREW M4X5
WASHER PLAIN M 4

<For 8311G>

<For single type>

WORK CLAMP 8311F TYPE
<For separate type>

WORK CLAMP 8311F R TYPE
WORK CLAMP 8311F L TYPE
<For 8326G>

<For single type>

WORK CLAMP 8326F TYPE
<For separate type>

WORK CLAMP 8326F R TYPE
WORK CLAMP 8326F L TYPE

<For 8311G, 8326G>
WORK CLAMP 8326 ASSY
ORIGIN STANDARD PIN
ORIGIN STANDARD PLATE

<Cassette clamp>

<For 8311G>

CASSETTE BOARD 8311G ASSY
<For 8326G>

CASSETTE BOARD 8326G ASSY

ST-8311G/8326G-202

28




D1. 8% & / Work clamp lifter mechanism
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D1. #8£% & / Work clamp lifter mechanism

SHBS | EiEFS |UE FEHHEAR NAME OF PARTS RM
1 SA4759001 1% STEPPING CLAMP CAM
2 SA4760001 15E4F STEPPING CLAMP CON.ROD
3 SA4763001 1:2E WASHER STEPPING CLAMP CAM
4 623033000 1407 6805VV BALL BEARING, 6805VV
5 $23651001 2| E E 42 %T M6X6 SET SCREW, SOCKET (FT) M6X6
6 062400616 2|924T M4X6 SCREW PAN M4X6
7 SA4761001 1|z ee ROLLER SHAFT STEPPING CLAMP
8 SA4762001 15%% ROLLER STEPPING CLAMP
9 SA4302001 2(;E WASHER
10 021060106 1426 M6 NUT 1 M6
11 SA4764001 1|E’R STEPPING CLAMP ARM R
12 017061213 14242 M6X12 BOLT M6X12
13 SA4765001 1\E’EF STEPPING CLAMP ARM F
14 012060636 1|824T M6X6 SET SCREW SOCKET (FT) M6X6
15 S23651001 1|E E 42 4T M6X6 SET SCREW, SOCKET (FT) M6X6
16 SA4766001 1EEWMEF BUSH STEPPING CLAMP F
17 SA4767001 1|EEWHER BUSH STEPPING CLAMP R
18 SA4768001 1|18 BRIZEHF A STEPPING CLAMP LINK A
19 SA4769101 4|5 25T 6 SHOULDER SCREW 6
20 062300416 4|42%T M3X4 SCREW, PAN M3X4
21 SA4770001 1|8 BRiZEHF B STEPPING CLAMP LINK B
22 SA4772001 1| B BRBE AT STEPPING CLAMP LINK
23 SA4773001 1| B% FF 4 SHAFT STEPPING CLAMP LINK
24 012060636 119247 M6X6 SET SCREW SOCKET (FT) M6X6
25 012400436 18247 M4X4 SET SCREW SOCKET (FT) M4Xx4
26 SA4777001 1| BRIER STEPPING CLAMP LIFTER LINK
27 SA4771001 1| B% 2 4R 5t SHAFT STEPPING CLAMP LIFT LINK
28 SA2161001 1|3 E WASHER
29 048080142 1|54 A4 C8 RETAINING RING EXTERNAL C8
30 012060636 1|42$T M6X6 SET SCREW SOCKET (FT) M6X6
31 012400436 18247 M4X4 SET SCREW SOCKET (FT) M4Xx4
32 SA4779101 1| 18] R iR FHHT STEPPING CLAMP LIFTER
33 SA4781001 1R AT ER ROLLER STEPPING CLAMP LIFTER
34 141362001 1555 ROLLER
35 SA4780001 1|42 FH#F SHAFT STEPPING CLAMP LIFTER
36 012060636 1|42$T M6X6 SET SCREW SOCKET (FT) M6X6
37 $25310101 119247 M4 SCREW, FLAT M4
38 SA4775101 142 FHZEHF STEPPING CLAMP LIFTER ROD
39 SA4853001 1R FEFE L JOINT STEPPING CLAMP LIFTER
40 SA7927001 2|#ELAHER BALL JOINT ASSY
41 021060306 2|75 A2 B M6 NUT 3 M6
42 SA3227001 1|92 & M6 NUT (FT), M6
43 SA4776001 1|52 §T SHOULDER SCREW
44 S32462001 1|4 L8R $T B M6 SHOULDER SCREW, B; M6
45 017065002 18248 M6X50 BOLT M6X50
46 021060106 1|92 M6 NUT 1 M6
47 SA4778001 1| E Z#F3E sk PRESSER BAR CLAMP
48 018400836 118248 M4X8 BOLT SOCKET M4X8
49 SA1174001 1A T 1248 M14 PRESSER ADJUSTING SCREW, M14
50 SA1175001 1A T2 M14 ADJUST SCREW NUT
51 SA5300001 1|36 % PRESSER BAR SPRING
52 S10112001 138 %S m PRESSER BAR SPRING GUIDE
53 SA5301001 1|mEss COLLAR PRESSER BAR SPRING
54 SA2195001 1| ESHFE PRESSER BAR BUSH
55 012060536 119247 M6X5 SET SCREW SOCKET (FT) M6X5
56 111466101 1| EZ4F PRESSER BAR
57+ *P.91-92 1| E R WORK CLAMP
58 S$13399001 19247 SM3.57X12 SCREW, SM3.57X12
59 151439102 1128 WASHER
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D2. 3£ % & / Work clamp lifter mechanism

<fT8300G/8311G-0[ ]S / For 8300G / 8311G-0[ ]S >
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D2. #8[E£% & / Work clamp lifter mechanism

SRS | FHMFS |48 ZFEB AR NAME OF PARTS RM
1 SA4729001 1845 E SLIDE BUSH
2 018401036 48242 M4X10 BOLT SOCKET M4X10
3 SA4731001 1| ERIE AR E WORK CLAMP LIFTER PLATE ASSY
4 SA4734001 1| EETR E SEATE
5 062400416 4|82 4T M4X4 SCREW, PAN M4Xx4
6 SA4736001 1| ERHE A WORK CLAMP LIFTER LEVER
7 152744001 1044 PIN
8 102630001 1|$H1FiE L8 NEEDLE BAR GUIDE SLIDE BLOCK
9 SA4737001 1|42 4% 54 B WORK CLAMP LEVER SHAFT B
10 012060636 1|924T M6X6 SET SCREW SOCKET (FT) M6X6
11 S20356001 1| E#E 10 WASHER, PLAIN 10
12 048080342 11448 E8 RETAINING RING E8
13 012060636 2[#24T M6X6 SET SCREW SOCKET (FT) M6X6
14 118208001 HEL L DOWEL PIN
15 SA4738001 1| ERIEFHHF WORK CLAMP LIFTER LINK
16 SA3438001 2|5t B 4T LINK SHOULDER SCREW
17 SA4739001 1|2ag WORK CLAMP SPRING
18 SA4741201 1|03k MOTOR BRACKET
19 SA4742101 | ERDEE WORK CLAMP MOTOR PLATE
20 018501036 2|2 4% M5X10 BOLT SOCKET M5X10
21 SA4826501 1| Bomh Dk EE P PULSE MOTOR ASSY P
23 018401036 48242 M4X10 BOLT SOCKET M4X10
24 SA4743001 1|3 zh %54 WORK CLAMP DRIVING GEAR
25 012060636 2|#24$T M6X6 SET SCREW SOCKET (FT) M6X6
26 SA4744001 1| BRI S 5 WORK CLAMP FULCRUM SHAFT
27 SA4647001 2|3k 4h 7% 6900ZZNR BALL BEARING 6900ZZNR
28 048100142 2|44 C10 RETAINING RING EXTERNAL C10
29 062400616 1|82 4T M4X6 SCREW PAN M4X6
30 025040236 1| B M4 WASHER PLAIN M 4
31 SA4745001 1| i w WORK CLAMP CAM GEAR
32 016061031 1|424T M6X10 SET SCREW SOCKET (CN) M6X10
33 012060636 1|924T M6X6 SET SCREW SOCKET (FT) M6X6
34 SA4746001 1| ER My WORK CLAMP CAM
35 S35079000 1135 $t 3X11.8 NEEDLE ROLLER, 3X11.8
36 016061031 1|42 4T M6X10 SET SCREW SOCKET (CN) M6X10
37 012060636 1|924T M6X6 SET SCREW SOCKET (FT) M6X6
38 SA4747001 1| ERIE S 3 3k WORK CLAMP H-POSITION DOG
39 018400636 1|82 42 M4X6 BOLT SOCKET M4X6
40 SA4748101 1| [ B4 50 WORK CLAMP LEVER SHAFT
41 012060636 1|924T M6X6 SET SCREW SOCKET (FT) M6X6
42 SA6210001 1| 18] BRBR zh 4F STEPPING W-CLAMP DRIVING LEVER
43 SA3441001 1|48 E B s b W-CLAMP LIFTER ROLLER SHAFT
44 070696800 1|4 7& R-6962Z BALL BEARING RADIAL 696ZZ
45 109763022 1|1 E WASHER
46 012500536 1|424T M5X5 SET SCREW SOCKET (FT) M5X5
47 SA4750001 1| E IR Zh4F WORK CLAMP DRIVING SHAFT
48 SA3441001 144 BB 5 W-CLAMP LIFTER ROLLER SHAFT
49 070696800 1|4h7% R-69627 BALL BEARING RADIAL 696ZZ
50 109763022 1|32 E WASHER
51 012500536 1|924T M5X5 SET SCREW SOCKET (FT) M5X5
52 S20356001 1| E#E 10 WASHER, PLAIN 10
53 SA4752001 1WA WORK CLAMP CAM STOPPER
54 062400616 2|2 4T M4X6 SCREW PAN M4X6
55 SA4753001 1| [E RS B 22 4R WORK CLAMP SENSOR PLATE
56 062400616 2|2 4T M4X6 SCREW PAN M4X6
57 012060636 1|924T M6X6 SET SCREW SOCKET (FT) M6X6
59 018061236 2|24 M6X12 BOLT SOCKET M6X12

ST-8300G/8311G-204

32




D3. ¥R[E% & / Work clamp lifter mechanism

<M T8300G / 8311G-0[ ]A,8326G / For 8300G / 8311G-0[ ]A,8326G >
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D3. #&JE£% & / Work clamp lifter mechanism

SRS | FHMFS |4 ZFEH AR NAME OF PARTS RM
1 SA4741201 1|35k e MOTOR BRACKET
2 SA4742101 | 1| EMD ik WORK CLAMP MOTOR PLATE
3 018501036 |  2[dZ#& M5X10 BOLT SOCKET M5X10
4 SA4826501 | 1|gxoh T iksE e P PULSE MOTOR ASSY P
6 018401036 |  4|uZ# Max10 BOLT SOCKET M4X10
7 SA4743001 18R zh 5% WORK CLAMP DRIVING GEAR
8 012060636 |  2[424T M6X6 SET SCREW SOCKET (FT) M6X6
9 SA4744001 | 1|ERI% & WORK CLAMP FULCRUM SHAFT
10 SA4647001 | 2|3fki& 6900ZZNR BALL BEARING 6900ZZNR
11 048100142 |  2|#H 4 10 RETAINING RING EXTERNAL C10
12 062400616 |  1[4Z4T M4X6 SCREW PAN M4X6
13 025040236 | 1| 1mmE M4 WASHER PLAIN M 4
14 SA4745001 | 1|mm s WORK CLAMP CAM GEAR
15 016061031 114247 M6X10 SET SCREW SOCKET (CN) M6X10
16 012060636 |  1(424T M6X6 SET SCREW SOCKET (FT) M6X6
17 SA4747001 | 1| ERIE S 1tk WORK CLAMP H-POSITION DOG
18 018400636 114242 M4X6 BOLT SOCKET M4X6
19 SA4748101 | 1| ERiiwmLs WORK CLAMP LEVER SHAFT
20 012060636 |  1(424T M6X6 SET SCREW SOCKET (FT) M6X6
21 SA6210001 1|18 &R3R zh 4F STEPPING W-CLAMP DRIVING LEVER
22 SA3441001 | 1|iaEz e W-CLAMP LIFTER ROLLER SHAFT
23 070696800 1147 R-6962Z BALL BEARING RADIAL 696272
24 109763022 1128 WASHER
25 012500536 |  1(d#24T M5X5 SET SCREW SOCKET (FT) M5X5
26 SA4753001 | 1| EmIfE e WORK CLAMP SENSOR PLATE
27 062400616 |  2[424T M4X6 SCREW PAN M4X6
29 018061236 |  2[#Z42 MeX12 BOLT SOCKET M6X12
30 159163000 | 1|2 29 RUBBER CAP 29
31 104821001 | 2|igEE 105 RUBBER CAP, 10.5
32 118550001 | 1| sy PIN DOWEL
33 SA4757101 12 E SET SCREW COLLAR
34 012060636 2(#2%T M6X6 SET SCREW SOCKET (FT) M6X6
35 012060636 |  1[424T M6X6 SET SCREW SOCKET (FT) M6X6
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E. T#h3EE / Lower shaft mechanism
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E. T#h3£ & / Lower shaft mechanism

SRS | THEFS | HE FERE B TR NAME OF PARTS RM
1 SA3226001 1| T 4T SHOULDER SCREW
2 SA3227001 1|42 5 M6 NUT (FT), M6
3 SA3228101 11man 55 ROCK GEAR
4 SA4782001 13 5 520 ROCK GEAR SHAFT
5 SA3231001 1|2EB SET SCREW COLLAR, B
6 012060536 2|424T M6X5 SET SCREW, SOCKET (FT) M6X5
7 SA3233101 11=2H SET SCREW COLLAR
8 S23651001 2|E E 42T M6X6 SET SCREW, SOCKET (FT) M6X6
9 012060636 2|#2£T M6X6 SET SCREW SOCKET (FT) M6X6
10 SA4783101 1| 4heA 4 LOWER SHAFT ASSY
11 012500536 114247 M5X5 SET SCREW SOCKET (FT) M5X5
12 SA6216101 ARSI ES LOWER SHAFT BUSH
13 012060636 114247 M6X6 SET SCREW SOCKET (FT) M6X6
14 SA3238101 2|48 i 3t ADJUSTING STUD
15 081003670 2|ofE PW3 ORING PW3
16 SA7575101 EERG SHUTTLE RACE BASE SET G
17 SA6220101 14 FEEE G SHUTTLE RACE BASE ASSY G
18 S02429201 1 en SHUTTLE RACE THREAD GUIDE
19 SA4199001 2|484T M3X4 SCREW M3X4
20 SA3241001 2| ki BT S-RACE BASE SETTING CLAW
21 152684101 2| COMPRESSION SPRING
22 402887001 2(#mE 32 WASHER, 3.2
23 062300616 2|424T M3X6 SCREW PAN M3X6
24 SA9396001 2|3mzs FELT
25 S59886001 2|3m %5 L=360 FELT, L=360
26 SA9397001 2|1, B E55 RUBBER CAP 5.5
27 S07459100 1138 % L=240 OIL TUBE, L=240
28 $50529000 15 L=320 OIL TUBE, L=320
29 S48189000 1130 % L=280 OIL TUBE, L=280
30 SA6263001 1[5 L=320 OIL TUBE L=310
31 SA6260001 1|3 3540 FELT ASSY
32 SA3242001 1|3 es 20 FELT HOLDER
33 SA9191001 2|27 M3X5.5 SCREW M3X5.5
34 SA3274101 1|5mes 20 FELT HOLDER
35 S47307001 2|82 £T M3X4 SCREW, M3X4
36 012060636 14247 M6X6 SET SCREW SOCKET (FT) M6X6
37 048070342 1348 E7 RETAINING RING E7
38+ *P. 90 1154 DRIVER
39 018501232 18248 M5X12 BOLT SOCKET M5X12
40+ *P. 90 1|5niE48 SHUTTLE RACE BASE
41+ *P.90 1|chiEds SHUTTLE HOOK
42+ *P. 90 1| Eae BOBBIN CASE ASSY
43+ *P.90 dEV TENSION SPRING
44+ *P. 90 1(e24T BOBBIN CASE SPRING SCREW
45+ *P.90 1\ppesseamss ANTI-SPIN SPRING
46+ *P. 90 1% BOBBIN
47 SA3283101 1ZER SET SCREW COLLAR, R
48 012500536 14247 M5X5 SET SCREW SOCKET (FT) M5X5
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F. #t;hiE8 % & / Lubrication
SRS | EiEFS |UE EEHH B NAME OF PARTS RM
1 SA3244001 1|824T SET SCREW
2 SA4785101 al:tsES CRANK COVER
70 S04159000 1|2 %M BAND 1M
3 062061016 3|#2£T M6X10 SCREW PAN M6X10
4 SA4787001 1| gy 47 2t S AR CRANK WICK PLATE
5 062400616 2|424T M4xe SCREW PAN M4X6
6 SA5294001 1|25 3828 1=90 FLAT WICK L=90
7 SA4786101 1|38 FELT
8 SA3503201 1| T hhss h 5o LOWER SHAFT WICK SUPPORT
9 SA3504201 1| FihE 5 mEs LOWER SHAFT GEAR FELT
10 018400636 2|82 42 MaX6 BOLT SOCKET M4X6
11 SA4788001 1|4t L 50 WICK SUPPORT
12 062400616 1|82 4T M4X6 SCREW PAN M4X6
13 SAB593001 1|25 3 2% 1=180 FLAT WICK, L=180
14 SAB6580001 1|5h& L=780 WICK L=780
15 S07459100 1|3 L=240 OIL TUBE, L=240
16 SAB6576001 1]3m% L=210 OIL TUBE, L=210
17 SA6087001 1|y WICK SUPPORT
18 104567101 1|32k H 20 WICK SUPPORT
19 $49992000 1| & OIL GAUGE WINDOW
20 152948001 1370 OIL GAUGE WINDOW
23 SA5292101 1|32 L=680 WICK L=680
24 $53175000 1|34 L=450 OIL TUBE, L=450
25 S46906000 1|3 OIL TUBE
26 SAB6578001 1)31%% 6X6 L=300 WICK 6X6 L=300
27 S09043000 4|yEsmEs (L=5) FELT
28 $49982000 132k 4X4 L=400 WICK, 4X4 L=400
29 S48189000 1|3 % 1=280 OIL TUBE, L=280
30 SA3246001 1|54 it 3 20 GEAR WICK SUPPORT
31 SA3280001 1|38 GEAR FELT
32 SA4789101 1Mk B LOWER SHAFT WICK SUPPORT B
33 062060816 1[424T M6X8 SCREW PAN M6X8
34 145547001 1\ EmEsh TUBE HOLDER
35 062400616 14247 M4X6 SCREW PAN M4X6
71 026040136 1| E#E 4 WASHER PLAIN S 4
36 S49957000 1|32 4X4 L=700 WICK, 4X4 L=700
37 SA4791101 1|3 % L=620 OIL TUBE L=620
38 149547000 1| EL&HR CORD HOLDER, 4N
39 525567000 2|m k¥ #8 CORD HOLDER, #8
40 0A5401006 3|42 4T (% 22 [E) M4X10DB SCREW PAN (S/P WASHER) M4X10
41 525664000 1| B2 3k 46 CORD HOLDER, #6
42 0A5401006 S |2 4T (F E Bl) M4X10DB SCREW PAN (S/P WASHER) M4X10
43 SA6211001 1|2 OIL COVER
45 062401016 S|H2£T M4X10 SCREW PAN M4X10
46 $38265000 &Sk L TERMINAL, L
47 142274101 g EEL2 RUBBER CAP, 4.2
52 S34012000 1512k 4X4 L=240 WICK, 4X4 L=240
53 SAB579001 1|3m% L=110 OIL TUBE, L=110
54 SA5339101 1|3 e 5 OIL FEEDING PIPE
55 525567000 3|M 2k #8 CORD HOLDER, #8
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F. fitihidi&% & / Lubrication

SHS | FHMFS |48 ZFiH AR NAME OF PARTS RM
61 552907000 | 1%k 3k #10 CORD HOLDER, #10
62 SA6572001 1|52 L=140 WICK L=140
63 SA6581001 M ER L WICK SUPPORT L
64 SA6583001 1| e 4R s L FELTBEDL
65 062400616 | 3[#Z4T M4X6 SCREW PAN M4X6
66 028040246 | 3|3 ¥ E 24 WASHER SPRING 2-4
67 SA6582001 T ER R WICK SUPPORT R
68 SA6584001 1| e 4R M8 R FELTBEDR
69 061400816 |  3[#Z4T M4X8 SCREW FLAT M4X8
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G. 4% 8 / Threading mechanism
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G. 4% & / Threading mechanism
SRS | THHFS |UE E LA NAME OF PARTS RM
1 SA3250001 i3S m A ARM THREAD GUIDE, A
2 062500616 14247 M5X6 SCREW PAN M5X6
3 SA4333001 134 SmB ARM THREAD GUIDE, B
4 062500616 14247 M5X6 SCREW PAN M5X6
5 SA6391001 1542 ARM THREAD GUIDE C
6 062500616 |  1[#24T M5X6 SCREW PAN M5X6
7 153049001 1 @eemi UPPER THREAD GUIDE STUD
8 SA3254001 |  1|ksp TENSION BRACKET
9+ *P. 91 1|yeeenns THREAD TAKE-UP SPRING
10 SA3255001 | 1|s=g4T44 TENSION STUD
11 $31032001 1| EaEs TENSION NUT
12 159805001 JETa TENSION DISC PRESSER
13 145446001 2|F85 DISC, TENSION
14 100402004 1| E E#8$T SM3.57 SET SCREW, SM3.57
15 SA4143001 14247 M6X6 SET SCREW, (FT) M6X6
16 $12699000 1[#a k4 TENSION RELEASE PIN
17 SA3256001 1|45 A TENSION STUD, A
18 145446001 2|ksm DISC, TENSION
19 159224001 1444 THREAD GUIDE, ARM
20+ *P. 91 1161788 H NEEDLE BAR THREAD GUIDE
21 SA3258001 I ) N-BAR BUSH THREAD GUIDE, D
27 100136001 dELT L TENSION NUT
28+ *P. 91 LS SUB TENSION SPRING
29 S12441001 AN Ed:: WASHER
30+ *P. 91 1|FTmme TENSION SPRING
<8300G-01(], -02[TLA 447t F & 44 >| <Except for 8300G-01[], -02[]: Standard parts>
<8300G-01[1, -02[1: 1% M 14> <8300G-01[], -02[]: Option parts>
22 152881101 1|44 EN22 A & NEEDLE COOLER ASSY
23 012060636 1|42 £T M6X6 SET SCREW SOCKET (FT) M6X6
24 152883000 1|;h %8 8X15.5 FELT, 8X15.5
25 152884001 15324 NEEDLE COOLER THREAD GUIDE SCREW PAN
26 062670412 |  1(#24T SM3.57-40X4 SM3.57-40X4
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H. 824 3£ & / Bobbin winder mechanism
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H. 5425 & / Bobbin winder mechanism

SRS | FHMHFS |4 FEH AR NAME OF PARTS RM
1 SA4795001 | 1Tz TOP COVER
2 SA3290001 |  1|#& 4 F it SHAFT, BW-LEVER
3 012500536 |  1[#24T M5X5 SET SCREW SOCKET (FT) M5X5
4 SA3291001 dELES BOBBIN WINDER LEVER
5 SA4171001 | 1|segEi4 SPRING HOOK
6 152936001 1|tz PLATE SPRING
7 152937001 122E WASHER
8 062350616 | 1(#24T M3.5X6 SCREW PAN M3.5X6
9 159486001 1|22E WASHER
10 048050342 | 1(14@ E5 RETAINING RING E5
11 SA3293001 1|3 £+ MU STUD, B-WINDER CLAW
12 SA1984001 |  1|#it EBEHE BOBBIN PRESSER ARM
13 018401236 |  1[#Z#% M4X12 BOLT SOCKET M4X12
14 SA3294001 1|4 EHF BOBBIN PRESSER
15 S23418002 | 1|424T M4X5 SCREW, M4X5
16 SA3295001 UEEZIIN CLAW, B-WINDER
17 012400436 |  2[#24T M4x4 SET SCREW SOCKET (FT) M4X4
18 $10438001 S SPRING, TWIST
19 048050342 |  2(#4ME E5 RETAINING RING E5
20 SA4796001 1|3 SPACER COLLAR
21 SA3296001 | 1|4z BOBBIN WINDER SHAFT
22 SA3297001 | 1|3 WHEEL, B-WINDER
23 120448001 1gEE BOBBIN WINDER RUBBER BAND
24 012400436 |  2[#24T M4x4 SET SCREW SOCKET (FT) M4X4
25 159486001 2| WASHER
26 SA1988001 |  1|#4 ke BOBBIN SUPPORT
27 $10268001 1|4 SPRING
28 SA3298001 1| 1k 2 STOPPER SHAFT, B-WINDER
29 SA3299001 | 1|y177 KNIFE
30 062500616 | 1[#24T M5X6 SCREW PAN M5X6
31 SA1994101 QCLT EL YL BOBBIN WINDER TENSION ASSY
32 145446002 | 2|k DISC, TENSION
33 100401022 | 1|k TENSION SPRING
34 $31032001 1| E&Es TENSION NUT
35 $12441001 1|z E WASHER
36 012500536 [ 1(42%T M5X5 SET SCREW SOCKET (FT) M5X5
37 062061016 |  6[42£T M6X10 SCREW PAN M6X10
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J. V1% 38 / Thread trimmer mechanism
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J. JIZ&3#EE / Thread trimmer mechanism

SRS | FHMHFS |48 ZFEH AR NAME OF PARTS RM
1 SA3301101 1|42 i THREAD TRIMMER CAM
2 $23651001 2| B E 12 £T M6X6 SET SCREW, SOCKET (FT) M6X6
3 SA4798001 1| Fa Bk 2o 2t 4R SETTING PLATE SOLENOID
4 SA5135101 1405 B s THREAD TRIMMER SOLENOID
5 017400802 2(12 4 M4X8 BOLT M4X8
6 028040246 2 FE R 24 WASHER SPRING 2-4
7 026040236 2| M4 WASHER PLAIN M 4
8 SA3307001 1| B AT SOLENOID LEVER
9 012400436 14247 M4x4 SET SCREW SOCKET (FT) M4X4
10 154599000 1| e ek 22 v i [ SOLENOID CUSHION
11 $02652001 1|28 WASHER
12 S04159000 1|2 2=1M BAND, 1M
13 $55484002 2 (4244 (25 1 E) M5X10 BOLT, SOCKET (S/P WASHER) M5X10
14 SA4799001 13K 3 [E4F PUSHING LEVER D-LEVER
15 SA3306001 1|5h e 4T 7-3 SHOULDER SCREW, 7-3
16 SA3309201 1108 74T TR-DRIVING LEVER
17 SA3310001 117 COLLAR, TR-TRIMMER
18 SA3311001 1402w bh COLLAR SHAFT
19 $46903001 142 $TM4X5 SET SCREW, M4X5
20 048040342 1144 @& E4 RETAINING RING E4
21 SA3315001 1124 v THREAD TRIMMER ROD V
22 $32465101 2|4z sA BALL JOINT ASSY
23 021060106 2(12 £ M6 NUT 1 M6
24 $32462001 1|4 42£T B M6 SHOULDER SCREW, B; M6
25 021060306 1< fI2E Ve NUT 3 M6
26 S23651001 1| El E 42 £T M6X6 SET SCREW, SOCKET (FT) M6X6
27 231071001 115 %E 8X15 BUSH, 8X15
28 SA3312201 1|3R Zh4F 5 (3 5 GUIDE SHAFT
29 SA3313101 dES SPRING, COMPRESSION
30 154596000 1RERE CUSHION
31 $32462001 1|48 42$T B M6 SHOULDER SCREW, B; M6
32 021060306 1<z & Ve NUT 3 M6
33 $25475101 1[42$T M6X19 SET SCREW, M6X19
34 021060106 1|42 8 M6 NUT 1 M6
35 SA4546001 1(41&4T4F v THREAD TRIMMER LEVER V
36 SA3317101 18041 4F H THREAD TRIMMER LEVER H
37 SA4801101 18124F H THREAD TRIMMER ROD H
38 $32465101 V=W BALL JOINT ASSY
39 021060106 2(12 £ M6 NUT 1 M6
40 $32462001 1|4 42£T B M6 SHOULDER SCREW, B; M6
41 021060306 1< fi2E Ve NUT 3 M6
42 SA3319101 1|02 4T 47 5k SHAFT, TR-TRIMMER LEVER
43 SA4545001 2[mp SPACER
44 048080142 1|4h A4 E C8 RETAINING RING EXTERNAL C8
45 012060636 2(#2$T M6X6 SET SCREW SOCKET (FT) M6X6
46 SA3320101 1|34y SPRING HOOK
47 SA3321001 g e mues SPRING, EXTENSION
48 018501236 11824 M5X12 BOLT SOCKET M5X12
49 028050246 13 E B 25 WASHER SPRING 2-5
50 146354002 1122E 5 WASHER, PLAIN 5
51 SA3324001 1|20 77 B4 MOVING KNIFE LEVER
52 SA3325101 1(4h 82 $T 6.356 SHOULDER SCREW 6.35-6
53 SA4802001 dEWL:E SHAFT MOVABLE KNIFE LEVER
54 012060636 114247 M6X6 SET SCREW SOCKET (FT) M6X6
55 SA3327401 1|30 TIEHF M-KNIFE CONNECTING PLATE
56 SA4354001 1|4 I42%T 6-1.8 SHOULDER SCREW, 6-1.8

ST-8300G/8311G/8326G-403
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J. V1% 3% E / Thread trimmer mechanism
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J. IZ& 3T / Thread trimmer mechanism

SRS | FHMFS |4 FEBH AR NAME OF PARTS RM
57 SA5157101 1|%H4R A NEEDLE PLATE A
58 SA3330101 1|5 714 % F MOVABLE KNIFE ASSY F
59 SA4518001 1|58 §T MOVABLE KNIFE SHOULDER SCREW
60 SA4519001 1|t 22 B THRUST WASHER
61 $00705001 dERIEE MOVABLE KNIFE COLLAR
62 SA6397001 T K02 M-KNIFE SPACER T0.2
62 SA3334001 118K 03 M-KNIFE SPACER T0.3
62 SA6398001 T K 04 M-KNIFE SPACER T0.4
63+ *P. 90 1|1=E7 FIXED KNIFE
64 062300416 | 2[#24T M3X4 SCREW PAN M3X4
65 025030236 |  2|F#[E M3 WASHER PLAIN M 3
66+ *P. 90, 92 1|4t 7L4R NEEDLE HOLE PLATE
67 100360003 | 2|424T SM2.38 SCREW
68 S25310101 2(42£T M4 SCREW, FLAT M4
69 SA3538001 |  2(#24T M4x8 SCREW, M4X8
70 SA6273101 1| Ktz U SHUTTLE RACE COVER HOOK U
71 028030246 | 2|3 E#E 2-3 WASHER SPRING 2-3
72 025030236 | 2| #[E M3 WASHER PLAIN M 3
73 062300416 |  2[#24T M3X4 SCREW PAN M3X4

ST-8300G/8311G/8326G-403
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K. 3% % & / Thread wiper mechanism
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K. 3% % 8 / Thread wiper mechanism

SRS | FHMFS |48 ZFEH AR NAME OF PARTS RM
1 SA5208101 1|49 s g skea 4 THREAD WIPER SOLENOID ASSY
2 $41206001 UEEEEE THREAD WIPER SPRING
3 $41205001 1| EE WASHER, PLAIN
4 S25456001 | 3|tz PLUNGER PIN
5 SA5217001 1|94 Bk R 4R T-WIPER SOLENOID SETTING PLATE
6 SA4806001 1wk s SOLENOID COVER
7 062300616 |  6[#24T M3X6 SCREW PAN M3X6
8 SA5218001 1|43 hitse THREAD WIPER SHAFT BRACKET
9 018400836 |  1[#Z#% M4X8 BOLT SOCKET M4X8
10 025040236 | 1| #[E M4 WASHER PLAIN M 4
11 SA8057001 1|44 22 th 4w 2A 14 THREAD WIPER CRANK ASSY
12 048040342 | 1|34 E4 RETAINING RING E4
13 $25454001 1012402 E SET SCREW COLLAR
14 $25279001 114247 M3.5-5 SET SCREW, (CP) M3.5-5
15 SA2287001 1|38 SPRING
16 149097000 |  1|4& SILENT SHEET
17 SA5219001 1% ET THREAD WIPER ROD
18 110735002 | 1| WASHER
19 048030342 |  1(34ME E3 RETAINING RING E3
20 $10470101 1|4324F WIPER
21 060400516 | 1[#24T M4X5 SCREW BIND M4X5
22 146288001 1|44 2 s THREAD WIPER STUD COLLAR
23 S03677001 1|22E WASHER
24 SA5213001 e FEAH STOP SWITCH ASSY
25 S55485001 | 2|2 (¥ ) M5X12 BOLT, SOCKET (S/P WASHER) M5X12
26 0A4300806 |  2|#24T(%5 % [B]) M3XSDA SCREW PAN (S/P WASHER) M3X8

ST-8300G/8311G/8326G-405
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L. #A% 3£ 8 / Tension release mechanism
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L. 3% 3% & / Tension rel

ease mechanism

SRS | FHMHFS |48 ZFEH AR NAME OF PARTS RM
1 SA4831201 1|4 3240 4 HY TENSION RELEASE HV ASSY
2 017400802 2 (9244 M4X8 BOLT M4x8
3 028040246 2 ERE 24 WASHER SPRING 2-4
4 026040236 2|1 M4 WASHER PLAIN M 4
5 017401415 1[42 48 M4X14 BOLT M4Xx14
6 021400306 Abay::1: 3=V NUT 3 M4
7 102707002 11:2H WASHER
8 154599000 1| Bk 42 i SOLENOID CUSHION
9 SA3345001 1| F Bk 2o 22 4R SETTING PLATE SOLENOID
10 S04159000 1|2 % 1M BAND, 1M
11 SA3347001 1| RN AT TENSION RELEASE BAR
12 048040342 1144 @& E4 RETAINING RING E4
13 025050236 1R E M5 WASHER PLAIN M 5
14 SA3348001 1| SPRING, COMPRESSION
15 SA3349001 dEETE TS SOLENOID COVER
16 SA3306001 2|4 B4T 7-3 SHOULDER SCREW,7-3
17 081007070 2|ofzE PT ORING P7
18 S04159000 dEEIY BAND, 1M

ST-8300G/8311G/8326G-406
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## / Control box
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M1. 2
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| For Europe, 3-phase 400V AC >
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{ For 100-220V AC >
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M1. $=#lF8 / Control box

SRS | FTHHEFS |UE TEHHE AR NAME OF PARTS RM
1 SA6364001 1|48 CF CF CAP ASSY
< F100-220V AC> <For 100-220V AC>
2 SA3720101 1| ZERS LV TRANSFORMER LOW VOLTAGE
<F F380-400V AC> <For 380-400V AC>
3 SA3808101 1|ZERS HY TRANSFORMER HIGH VOLTAGE
4 SA3797001 1(DCRU A BikH % DC-FAN MOTOR ASSY
6 SA3739601 1| EHAEH PMD PCB ASSY PMD
7 A10191001 3| & {KE FETH7N1005DS TRANSISTOR FET:H7N1005DS
8 S49486000 1|GR K& FET2SJ222 TRANSISTOR FET:2S8J222
9 A10192001 1|8R 1K E FET2SK3155 TRANSISTOR FET:2SK3155
10 SA3806001 1|l %k HARNESS, MAIN POWER SUPPLY
11 J04115001 1B FRZ(6E) LABEL, ELEC. SHOCK 6 LANG
12 S37059001 1|PE#RIE LABEL, PE
13 S37060001 3| ERiE LABEL, GROUNDING
< FEGH =48 400v> <For Europe, 3-phase 400V AC>
14 SA3581001 1| E B PCB ASSY, NF
15 SA3796001 1(H 2 NF OUT HARNESS, NF OUT
<F F8300G> <For 8300G>
5+ SB2167001 1| 3 B4R 2H 483006G-S PCB ASSY MAIN 8300G-S
<A F8311G> <For 8311G>
5+ SB2022001 1| EERAH8311G PCB ASSY MAIN 8311G
<H T8326G> <For 8326G>
5+ SA4556301 1| ERAH PCB ASSY MAIN

ST-8300G/8311G/8326G-502
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M2. $E#I#E (BRIEDIAE ) / Control box (Power supply motor PCB)
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M2. £#I% (FRiIREDIAER) / Control box (Power supply motor PCB)

SRS | EiMEFS |UE FEHHEAR NAME OF PARTS RM
1 SA3755301 1|8 B Ok B R 4R & PCB ASSY, POWER SUPPLY MOTOR
2 SA3765001 1|EafE V10D101 VARISTOR: V10D101
3 SA3766001 1| B3 fE V10D241 VARISTOR: V10D241
4 SA3767001 1|E8 fE V14D511 VARISTOR: V14D511
5 SA3762001 1|3 fE V14D911 VARISTOR: V14D911
6 SA3768001 1|E8 B8 V14D561 VARISTOR: V14D561
7 SA3769001 1| BE V5D121 VARISTOR: V5D121
8 SA3770001 1|8 fE V5D330 VARISTOR: V5D330
9 SA3771001 1| & BE V5D820 VARISTOR: V5D820
10 SA3794001 3| 1R BE 22 250V-15A G FUSE S 15A
11 SA3795001 2|1RB& 22 250V-6A G FUSE S 6A
12 SA7794001 3|1RBE 2L 3A G FUSE S 3A

ST-8300G/8311G/8326G-502
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N. FFX 2 E / Power switch mechanism

< HFHZA #4100V / For Japan, 1-phase 100V AC. >

<HTFTHZA& =% 200V / For Japan, 3-phase 200V AC.>

<ATEMFPE $£48220V
| For Asia and China, 1-phase 220V AC. >

<HAFmMEX #EiH120V
| For Canada, 1-phase 120V AC. >
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N. FFX % E / Power switch mechanism

SBS | THHEFS [HE TEHHEAR NAME OF PARTS RM

<AFHZA& &8 100v> <For Japan, 1-phase 100V AC.>

1 SA3813101 1|8 RF X EHE 1P-JP POWER SUPPLY SWITCH ASSY,1P-JP

2 SA3822001 1\ViT% B 2 100V VOLTAGE SELECT HARNESS 100V
<AFHZA& =48 200v> <For Japan, 3-phase 200V AC.>

3 SA3819101 1| BB FF < 2H 44 3P-JP POWER SUPPLY SWITCH ASSY,3P-JP

4 SA3825001 1\ViT#% B 2 200V VOLTAGE SELECT HARNESS 200V
<ATFE£E &4 110V> <For USA, 1-phase 110V AC.>

5 SA3823001 1TVl B 2 110V VOLTAGE SELECT HARNESS 110V
<A FEE =48 220V> <For USA, 3-phase 220V AC.>

6 SA3816101 1| BRF X EE 3P-L POWER SUPPLY SWITCH ASSY,3P-L

7 SA3812001 1|14 B8 2% 220V VOLTAGE SELECT HARNESS 220V
<EAFTMFnch[E 548 220v>  |<For Asia and China, 1-phase 220V AC.>

8 SA3809101 1(BRFFEHE 1P POWER SUPPLY SWITCH ASSY,1P

16 SA3812001 | 1|viflf a4 220V VOLTAGE SELECT HARNESS 220V
<HF I B tH 240V> <For Asia, 1-phase 240V AC.>

9 SA3826001 1|Vl B 2 240V VOLTAGE SELECT HARNESS 240V
<AFHE =18 380V> <For China, 3-phase 380V AC.>

10 SA3827001 1|14 B8 2% 380V VOLTAGE SELECT HARNESS 380V

11 SA3789101 1|16 B8 2 H220V VOLTAGE SELECT HARNESS H220V

12 SA4510101 1| B B FF % 46 14 3P-H POWER SUPPLY SWITCH ASSY,3P-H
<F FERH =48 400V> <For Europe, 3-phase 400V AC.>

13 SA3828001 1\ViT35% B 2 400V VOLTAGE SELECT HARNESS 400V

14 SA3838101 1| Z4A M ACINEC HARNESS ASSY AC IN EC
<AF &KX B8 120V> <For Canada, 1-phase 120V AC.>

15 SA3824001 1|Vl e 2 120V VOLTAGE SELECT HARNESS 120V

ST-8300G/8311G/8326G-502
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P. ZE[E % & / Air pressure mechanism

<ATF8300G /8311G-0[ ]A,8326G / For 8300G / 8311G-0[ ]A,8326G >
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P. =JE% & / Air pressure mechanism

SRS | FHMFS |4 ZFEH AR NAME OF PARTS RM
<FI F83006/8311G-0[]A, 8326G> |<For 8300G/8311G-0[JA, 8326G>
1 SA5281201 1| e B 2B 4 2A SOLENOID VALVE ASSY 2A
2 SA5289001 UESE=Y) MANIFOLD2
3 S39116100 2| vQz2151S-5 VALVE, VQZ2151S-5
4 SA5283001 1[5H % 28 AN103-1 SILENCER AN103-1
5 SA5282001 1|iE 22 AW20-02G FILTER REGULATOR AW20-02G
6 S09228000 1&#E L NIPPLE 1/4X1/8
7 SA7588001 145 PT 14 ELBOW PT 1/4
8 SB0445001 1|F#m FINGER VALVE
9 153274001 2|z 18 CAP, 1/8
10 SA5286101 AT SETTING PLATE VALVE
11 028050246 2| EHE 25 WASHER SPRING 2-5
12 018503036 2[4 4% M5X30 BOLT SOCKET M5X30
13 SA5191001 1@ g iER VALVE HARNESS X2 ASSY
15 SA6405001 1 REER AIRTUBE, R
16 SAB6406001 1REEL AIR TUBE, L
17 SA6405002 1REER AIRTUBE, R
18 SAB406002 1REEL AIR TUBE, L
19 SAB6407001 1|4R 40 8 42 4708 SPIRAL, 470S
20 032422003 2|42 4T M4.1X20 WOOD SCREW, ROUND 2 M4.1X20
21 148847001 2| E WASHER, PLAIN 4.76
22 525664000 1Rk k #6 CORD HOLDER, #6
23 0A5401006 182 4T (2548 E) M4X10DB SCREW PAN (S/P WASHER) M4X10
24 228475000 3[Ha &% 3k 1.9X80 FASTENING BAND, 1.9X80
<35 ) 5> <Option parts>
14 149796001 Wi eesiEy AIR HOSE, W/CONNECTOR

ST-8300G/8311G/8326G-514
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Q1. BS &k / Power supply equipment (8300G)
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Q1. BS &R / Power supply equipment (8300G)

SRS | FHMHFS |48 ZFE AR NAME OF PARTS RM
1 525567000 3|mLkFk 48 CORD HOLDER, #8
2 149547000 1E&R CORD HOLDER, 4N
3 149287000 2([E&H CORD HOLDER, 7N
4 0A5401006 6|42 $T (% # B) M4X10DB SCREW PAN (S/P WASHER) M4X10
5 SB2136001 1|15 ee A4 H-POSITION SENSOR ASSY
6 062300816 2|42 £T M3X8 SCREW PAN M3X8
7 SA3481001 T # L FFEBE SWITCH ASSY, MACHINE HEAD
8 0A5301605 2|12 5T (3 E) M3X16DB SCREW PAN (S/P WASHER) M3X16
11 SA5210001 1|\ msekiEs THREAD WIPER SOLENOID HARNESS
12 SA5214001 1\ FFEizs STOP SWITCH HARNESS
13 SA5261001 1131 2 450 GROUND WIRE 450
14 0A5401006 142 $T (5 5 Bl) M4X10DB SCREW PAN (S/P WASHER) M4X10
15 554482000 1k #12 CORD HOLDER, #12
16 S00470000 1B & #16 CORD HOLDER, 16N
17 0A5401006 2 (2T (1 E]) MAX10DB SCREW PAN (S/P WASHER) M4X10
18 218859001 2|H &% M150 BINDER, M150
19 S04159000 dEE3 BAND, 1M
20 SAG560101 1[1F 40 F I8 25 140SS SPIRAL, 140SS
21 S04159000 dEE3 BAND, 1M

ST-8300G-515
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Q2. BS &k / Power supply equipment (8311G,8326G)
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Q2. BS54 / Power supply equipment (8311G, 8326G)

SRS | EiEFS |HE TE AR NAME OF PARTS RM
1 525567000 3|2k #8 CORD HOLDER, #8
2 149547000 1| EL R CORD HOLDER, 4N
3 149287000 3|E&R CORD HOLDER, 7N
4 0A5401006 7 42 4T (%5 %2 ) M4X10DB SCREW PAN (S/P WASHER) M4X10
5 SA4830001 1|45 B 32 40 H-POSITION SENSOR ASSY
6 062300816 3|484T M3X8 SCREW PAN M3X8
7 SA3481001 1|41 3L FF 26 40 4% SWITCH ASSY, MACHINE HEAD
8 0A5301605 2|42 4T (454 &) M3X16DB SCREW PAN (S/P WASHER) M3X16
11 SA5210001 1| mskizs THREAD WIPER SOLENOID HARNESS
12 SA5214001 1| Fezsg STOP SWITCH HARNESS
13 SA5261001 1|4 #b 2 450 GROUND WIRE 450
14 0A5401006 1|42 4T (5 3 B]) M4X10DB SCREW PAN (S/P WASHER) M4X10
15 554482000 1|43 #12 CORD HOLDER, #12
16 S00470000 1| B 2% 3E #16 CORD HOLDER, 16N
17 0A5401006 2|02 4T (8 $2 E) MAX10DB SCREW PAN (S/P WASHER) M4X10
18 218859001 2| 2 % M150 BINDER, M150
19 S04159000 1|2 1M BAND, 1M
20 SAB560101 2|15 3 P HB 28 %5 140SS SPIRAL, 140SS
21 S04159000 2|z 31Mm BAND, 1M

ST-8311G/8326G-515

64




R1.#1E#& / Operation panel (8300G)
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R1. #1E# / Operation panel (8300G)

SRS | THHEEFS |HE FERE AR NAME OF PARTS RM
1 SA4834101 1@ E2E S OPERATION PANEL ASSY
2 SA3831001 11 ER TR PANEL SHEET
3 SA3833301 112 BEHAH PANEL PCB ASSY
4 SA4563101 1@ EiEs PANEL HARNESS
5 SA4837101 118 hy s PROGRAMMER CONNECTING HARNESS
6 SA4841101 1|3zt GROUND WIRE
7 SB2137001 148158 Z 2045 PANEL BASE PLATE
8 018400636 3[124& M4X6 BOLT SOCKET M4X6
9 552907000 1| B4 3 #10 CORD HOLDER #10
10 0A5401006 1|42 4T (B8 E) MAX10DB SCREW PAN (S/P WASHER) M4X10
11 SB2162001 1% 5 & 15X200 QUICK TUBE 15X200
12 SB2114001 1@ E i g i PANEL RUBBER
13 018066036 3|424& M6X60 BOLT SOCKET M6X60
14 213650001 6|32 & 2.3X8.5X38 WASHER 2.3X8.5X38ST
15 021060106 3(42 & M6 NUT 1 M6
16 S04159000 1% 31M BAND 1M
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R2. #1E#& / Operation panel (8311G,8326G)

ST-8311G/8326G-530
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R2. #1E&E / Operatlon panel (8311G, 8326G)

S e

THHEFS | BE e NAME OF PARTS RM
1 SA4834101 1@ E2E s OPERATION PANEL ASSY
2 SA3831001 12 ERER PANEL SHEET
3 SA3833301 1B EREHE PANEL PCB ASSY
4 SA4563101 1122 PANEL HARNESS
5 SA4837101 1|12 thy PROGRAMMER CONNECTING HARNESS
6 SA4841101 1|4z 2 GROUND WIRE
7 SA4836001 11282 OPERATION PANEL STAND
8 018400636 3|12 48 MaX6 BOLT SOCKET M4X6
9 018081636 14242 M8X16 BOLT SOCKET M8X16
10 S10408000 11l RUBBER SHEET
11 S43236009 1412 B R OPERATION PANEL BASE
12 S43674000 1 Q,g'ﬁ' #A CUSHION, A
13 S43675000 3lEEmB CUSHION, B
14 SA8664001 3|12 M5X75 BOLT SOCKET M5X75
15 025050236 3| B M5 WASHER PLAIN M 5
16 SB2357001 3[E@E L5 WASHER PLAIN L 5
17 021500106 6| meEE M5 NUT 1 M5
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S. §% %8 / Motor mechanism

ST-8300G/8311G/8326G-650
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S. k% E / Motor mechanism

SRS | FHMHFS |48 ZFEBH AR NAME OF PARTS RM
1 J80991001 113k 4H ¥ CDD-430D MOTOR ASSY CDD-430D
2 J03955001 1|#%% cDD DRUM CDD
3 014400632 2(424T M4X6 SET SCREW SOCKET (CP) M4X6
4 J03956001 1 (% % 180P36 MAGNET 180P36
5 J03957001 1|MRE% 5z 5240 44 180P MR SENSOR ASSY 180P
6 0A4301006 2 (82T (7 H E) M3X10DA SCREW PAN (S/P WASHER) M3X10
7 J03958001 1| #4% CDD SHIELD PLATE CDD
8 0A4261006 3[82$T (3 B]) M2.6X10DA SCREW PAN (S/P WASHER) M2.6X10
9 J80994001 1(ENCE #74H 4 430D ENC PCB ASSY, 430D
10 0A5300606 3 (82 £T (% # B]) M3X6DB SCREW PAN (S/P WASHER) M3X6
11 J04230001 1|8 2 [E & 3 CDD-HT CORD HOLDER CDD-HT
12 0A4401006 3|42 4T (55 # E) MAX10DA SCREW PAN (S/P WASHER) M4X10
13 J04388001 1|4mA3 85 430D ENCODER COVER 430D
14 0A4300806 3|42 T (5 £ ) M3XSDA SCREW PAN (S/P WASHER) M3X8
15 J04303001 1R 4% 4% 430D PULLEY HOLDER ASSY 430D
16 SA1229101 1[424T M6X6 SET SCREW (FT) M6X6
17 012060632 114247 M6X6 SET SCREW SOCKET (FT) M6X6
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T. B4R % & / Foot switch pedal mechanism

<HT8300G/8311G-0[ ]S/ For 8300G / 8311G-0[ ]S >
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T. B5# X< % / Foot switch pedal mechanism

SHE | THHFS |88 TEHHRR NAME OF PARTS RM

< F8300G/8311G-0[1S <For 8300G/8311 G-O[]S>

1 SA3519101 | 1|> mig B & A TREADLE UNIT, A ASSY

2 SA6038001 | 1|oppesTr s a 2-PEDAL FOOT SWITCH, SW ASSY

3 S38168001 RS SPRING, COMPRESSION 10X30

4 S38170001 2|3 FOOT PEDAL SPRING

5 S36260000 3[FF £ VX PIN BUTTON MICRO SWITCH, VX

6 S38174000 |  2|pixis FOOT PEDAL

7 S38175101 2| BR3P 4R PROTECTION PLATE, PEDAL

8 S38176101 | 2|mzig SPRING, PLATE

ST-8300G/8311G/8326G-651
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U. 4 #2 % & / Programmer

ST-8300G/8311G/8326G-940
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U. 4#2 3% & / Programmer

SRS | FHMHFS |48 ZFEBH AR NAME OF PARTS RM
1 SA5164001 1|LCD 14k LCD MODULE
2 SA5165001 1|LCDZ- 4 28 LCD INVERTER
3 SA5166001 1|2ra e INVERTER HARNESS
4 SA5170001 1wz EWRAH PROGRAMMER PCB ASSY
5 SA5172001 1| FxERAHE SWITCH PCB ASSY
6 SA5168001 2|FFCHE %% FFC: SML2CD
7 SA5167001 1|migseiEs: PROGRAMMER HARNESS
8 SA4574001 1628 KEYBOARD

ST-8300G/8311G/8326G-940
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V1. B4 & (i£M14) / Attachment set (Option parts)
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V1. B3 & (1M1 )/ Attachment set (Option parts)

SRS | FHMFS |48 ZFEH AR NAME OF PARTS RM
<F F B L 5p> <Except for Europe>
1 SA7500001 1|OPEEESESH OPTION MANIFOLD 5 SET
2 SA5290001 11E8ES5 MANIFOLD 5
<F FEBRM> <For Europe only>
1 SA75000E1 1|OPEEESESH OPTION MANIFOLD 5 SET
2 SA75390E1 1|84 % 5WEEE MANIFOLD 5WEEE
3 S$39116100 1118 VQz2151S-5 VALVE VQZ2151S8-5
4 S$53982000 2| R A H BLANKING PLATE ASSY
5 SA7166101 13L& X14H VALVE HARNESS ASSY X1
<F FBR ML Sp> <Except for Europe>
6 SA7171001 1|OPiE NI T4 OPTION ADD VALVE ASSY
7 S$39116100 1118 VQz2151S-5 VALVE VQZ2151S-5
< F R iM> <For Europe only>
6 SA71710E1 1|OPIEHNiE 14H OPTION ADD VALVE ASSY
7 SA74521E0 1|18 VQZ2151S VALVE VQZ2151S-5 WEEE
8 SA7167101 1B NEEL SG OP VALVE HARNESS SG
9 SA7197101 opsk HipsEs 2-STEP THREAD TENSION DEVICE
10 S34706000 135511010 AIR CYLINDER, 10X10
11 018302036 2|82 42 M3X20 BOLT SOCKET M3X20
12 S$12150000 2| &Y M-5HL-4 TUBE ELBOW, M-5HL-4
13 S34533001 1F &I COUNTERSINK CLAW
14 S34534101 1|4 B 7 22 B EE4A 14 SUB TENSION BRACKET ASSY
15 155510001 1|k ei2 8 TENSION NUT
16 146060000 1\Eg SPRING
17 146059001 1|23k H g PRE-TENSION NUT
18 146058001 1|2k foeusss PRE-TENSION SPRING
19 146206009 15m2EE DISC PRESSER, T-GUIDE
20 144504001 2leme THREAD GUIDE DISC
21 SA7199001 155 R SETTING BRACKET, CYLINDER
22 017081606 2|75 fa M2 18 M8X16 BOLT M8X16
23 S15031010 2|T=HE 4X25 AIR TUBE, 4X2.5
24 SA7155001 2llEmE SPACER
25 S00480000 2|mkE #5 CORD HOLDER, 5N
26 0A5401006 2|42 $7 (%5 5 &) MAX10DB SCREW PAN (S/P WASHER) M4X10
27 525907000 HEEESES) CORD HOLDER #9
28 SA3416101 1|38 L TENSION SPRING LL
29 S48140002 10:2E WASHER
30+ *P. 91 1:2E WASHER

ST-8300G/8311G/8326G-940
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V2. B3 E (1M 14) / Attachment set (Option parts)
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V2. B3 E (£ M4 ) / Attachment set (Option parts)

SRS | FHMHFS |48 ZFiBH AR NAME OF PARTS RM
<F F B 5p> <Except for Europe>
1 SA5436301 1|3k 188 DT DT TENSION SET
<F F B> <For Europe only>
1 SA54363E1 113k 188 DT DT TENSION SET
2 SA7510001 1|3 & 4F DT DT TENSION STUD
3 SA6190001 1|K&E DT DISC DT
4 145446001 UE3:3:4 DISC, TENSION
S SA3638001 1428 DT DT NUT
6 021060306 1|75 f2E M6 NUT 3 M6
7 SA7511001 1| RE&EEE DT DT TENSION BRACKET
8 SA6193301 15% C THREAD TAKE-UP SPRING C
9 013679412 1| E E #2$T SM3.57 SET SCREW, (CP) SM3.57
10 SA4932001 1|3 E WASHER
11 048060142 115 A $4 B C6 RETAINING RING EXTERNAL C6
12 SA7512001 1|EE8B4T SET SCREW
13 SA4829001 1|&0R03k B REEE DIGITAL TENSION SOLENOID
14 017400802 2(124& M4X8 BOLT M4X8
15 028040246 23 EE A 24 WASHER SPRING 2-4
16 026040236 2| FHE M4 WASHER PLAIN M 4
17 017401015 119248 M4X10 BOLT M4X10
18 021400306 WA ARIEE M4 NUT 3 M4
19 102707002 11828 WASHER
20 SA6284001 1NEER CUSHION
21 SA3345001 1Bk R SETTING PLATE, SOLENOID
22 S04159000 UEE3 BAND 1M
23 SA7508001 1| r BE 12 4R DT DT SOLENOID PLATE
24 218859001 2|r 3% M150 BINDER M150
25 SA9058001 1(Henmes THREAD TAKE-UP SPRING
26 S04159000 2| FE1M BAND 1M

ST-8300G/8311G/8326G-940
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V3. B3 E (i£M14) / Attachment set (Option parts)
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V3. B3 & (£ M4 ) / Attachment set (Option parts)

SBS | THRHEFS |HE EEBH AR NAME OF PARTS RM
<F F B L 5p> <Except for Europe>
1 SA5575101 EEE3-ES TR. WIPER SET PNEUMANIC TYPE
2 S17942100 1| K EL AIR CYLINDER
<F FEBRM> <For Europe only>
1 SA55751E1 1A% BTLEE TR. WIPER SET PNEUMANIC TYPE
2 SA74700E1 1|= &L WEEE AIR CYLINDER WEEE
3 S55533000 2| EHE Sk M5 ELBOW, M5
4 SA7163001 1|SEL LR CYLINDER SUPPORT PLATE
5 SA7164001 1|KE#EO JOINT CYLINDER
6 S31778000 1 RELELzE STOPPER, CYLINDER
7 062350616 4|42%T M3.5X6 SCREW PAN M3.5X6
8 S15031010 2[R/ E 4X25 AIR TUBE, 4X2.5
9 SA7620101 1NHREBFFREHG THREAD WIPER SWITCH ASSY G
10 SA7155001 2REE SPACER
11 525664000 2|m 23k #6 CORD HOLDER #6
12 0A5401006 2|82 §T (7 B [E) M4X10DB SCREW PAN (S/P WASHER) M4X10
13 552907000 1B 23k #10 CORD HOLDER #10
14 SA5559101 1#sH8ENE S NEEDLE COOLER SET
15 S18027201 134t B RN NEEDLE BLOWER
16 062400816 2|12 4T M4X8 SCREW PAN M4X8
17 S15031010 1= 5% 4X25 AIR TUBE, 4X2.5
18 S04897000 1 kTEE 4 PLUG 4
19 SA7155001 2(fEs=E SPACER
20 S10243000 2|2 3= NK-3N CORD HOLDER, NK-3N
21 0A5401006 2(#2 4T (% E]) MAX10DB SCREW PAN (S/P WASHER) M4X10
22 525907000 1(f 3 #9 CORD HOLDER #9
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V4. ME%=E (i£ M) / Attachment set (Option parts)
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V4. BB 3 E (1M1 )/ Attachment set (Option parts)

SHBS | THGFS [HE FERE B NAME OF PARTS RM

< F8311G, 8326G> <For 8311G, 8326G>

1 SA7189101 1| EME L BAFER) INNER CLAMPING DEVICE SET

2 S12633309 1| & B gl A7 28 1 LA WORK CLAMP CRANK ASSY LA

3 S12634109 1| [E B gl A7 FE 22 A WORK CLAMP CRANK HOLDER, A

4 S12635009 1| ERI g EZE B WORK CLAMP CRANK HOLDER, B

5 S$12636001 1| ERI AR EESE C WORK CLAMP CRANK HOLDER, C

6 S$12641009 1| phif EE R 3 B SPACER, CRANK HOLDER

7 S$59894001 2|42 42 SM4.37-40X12 BOLT, SOCKET SM4.37-40X12

8 SA6373001 1| R EEI B2 REVERSE CYLINDER BASE

9 018301236 2|24 M3X12 BOLT SOCKET M3X12

10 018301036 2| #2442 M3X10 BOLT SOCKET M3X10

11 S05665001 1\ERIBAE LA WORK CLAMP CRANK, LA

12 154235001 1| REEEE REVERSE GEAR

13 154236001 1| REEE REVERSE RACK

14 145087001 1|3 E WASHER

15 149831101 19847 SM3.18 SET SCREW, SM3.18

16 154237101 1| ERZZL WORK CLAMP PLATE HOLDER, L

17 025350132 1|FE B S3.5 WASHER PLAIN S 3.5

18 100242003 18247 SM3.57-40X5 SCREW, SM3.57-40X5

19 S12637009 1| R B FF REVERSE ROD

20 SA6362001 1| R it 55T REVERSE CYLINDER

21 S12642009 2|924F M3X35 BOLT SOCKET M3X35

22 SA7193001 1| it Sk REVERSE SHAFT JOINT

23 018400836 118248 M4X8 BOLT SOCKET M4X8

24 018300836 18242 M3X8 BOLT SOCKET M3X8

25 017501216 118248 M5X12 BOLT M5X12

26 021500216 175 28 M5 NUT 2 M5

27 S18415101 2|# 5k QaM5 HALF UNION: Q4M5

28 S12643001 1150 E R 312-1 OUTER WORK CLAMP, 312-1

29 117291002 2|27 SM3.18 SCREW, FLAT SM3.18

30 154252001 T ELIHR L POSITIONING PLATE, L

31 154253001 T E AR R POSITIONING PLATE, R

32 062670512 4|424T SM3.57-40X5 SCREW PAN SM3.57-40X5

33 025350332 4| E#E L35 WASHER PLAIN L 3.5

34 028350242 4| 235 WASHER SPRING 2-3.5

35 154256101 1| EHR(ELE) A WORK CLAMP PLATE BLANK, A

36 SA7460001 1| E#H(EE) 311G FEED PLATE BLANK 311G

38 S12165000 dbEEES REGULATOR

40 S04905000 2|3 HALF UNION

41 018400636 2|82 42 M4X6 BOLT SOCKET M4X6

42 025040236 2| E M4 WASHER PLAIN M 4

43 340400001 3|k BEAD BAND

44 S03803000 2|z 5% 4121300 AIR TUBE

45 S28741000 1255 %4 L=300 AIR TUBE, 4 L=300

46 SA6617001 1| ERI iR R L WORK CLAMP CRANK SPACER L

47 SAB616001 1| ERIE AR BB R WORK CLAMP CRANK SPACER R

48 S55484002 2|12 5 (255 &) M5X10 BOLT SOCKET (S/P WASHER) M5X10

49 $55484002 2|2 42 (B E) M5X10 BOLT SOCKET (S/P WASHER) M5X10

50 S55485001 2 (125 (55 ) M5X12 BOLT SOCKET (S/P WASHER) M5X12

51 552907000 1| B 2% 3k #10 CORD HOLDER #10

52 S12644001 1|50 ERD 312-2 OUTER WORK CLAMP, 312-2

53 S10542001 TR ERDLL INNER CLAMP, LL

54 S04516001 1| [ERIgH4E SS WORK CLAMP CRANK, SS

55 154297001 1| ERIBHR S WORK CLAMP CRANK, S

56 154291101 1| EHZEES WORK CLAMP PLATE HOLDER, S

57 156492101 1 ER(EE) 7.5A WORK CLAMP PLATE BLANK7.5-A

ST-8311G/8326G-940
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V5. B4 & (i£M14) / Attachment set (Option parts)
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V5. B3 E (1£M4) / Attachment set (Option parts)

SBS | THHEFS [HE THHE AR NAME OF PARTS RM

<F F R LSS <Except for Europe>

1 SA5193101 1| L R BAEF TR-BREAKAGE DETECTOR SET F

2 SA4816001 1{E 2 H A SEFX8311 FIBER AMP FX8311
< FERM> <For Europe only>

1 SA51931E1 1| R E B ABF TR-BREAKAGE DETECTOR SET F

2 SA82520E1 15 S MK BEFX8311 FIBER AMP FX8311 WEEE ASSY

3 SA4817001 1[4 R H 14 AMP CABLE ASSY

4 SA4818001 1KLL DIN METAL FITTING

5 062300616 2 (4257 M3X6 SCREW PAN M3X6

6 SA4819001 1|3 547 4 15 B 88 FDFM2 FIBER FDFM2

7 SA5194001 1R R ER SENSOR SETTING PLATE

8 062500616 1|52 T M5X6 SCREW PAN M5X6

9 625010000 1|B & % NK-2N NYLON CLAMP NK-2N

10 0A5401006 1|42 T (7 £ El) M4X10DB SCREW PAN (S/P WASHER) M4X10
<F F R 5h> <Except for Europe>

16 SAB495101 1|3 B B FF < 4 1% 3-PEDAL FOOT SW ASSY
< F B> <For Europe only>

16 SAB4951E1 1|3 BB FF < 4 1% 3-PEDAL FOOT SW ASSY

17 S38170001 3 FOOT PEDAL SPRING

18 S38174000 3| FOOT PEDAL

19 S38175101 3| B PR PROTECTION PLATE PEDAL

20 S38176101 3FEER SPRING, PLATE

21 S36260000 1|17 3% VX MICRO SWITCH:VX-01-1A3

ST-8300G/8311G/8326G-940
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Z. B4 / Accessories

< ik / Option parts >
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Z. Bt / Accessories

SHS | THHFS |48 TR AR NAME OF PARTS RM
1 SA4842001 11oixEz MOTOR COVER
3 062061016 |  4[#24T M6X10 SCREW PAN M6X10
4 SA4844001 1|42 OIL PAN
5 154467001 1|EmEREE DUST OILER
6 037301215 | 2|#Z44 M3X12 TAPPING SCREW PAN V M3X12
7 SA3540001 3| g RUBBER CUSHION
8 109714000 7157 NAIL
9 114486002 1|53 OILER
12+ *P.90 1|48 BOBBIN
15 114483002 1msas OILER ASSY
16 SB0643001 1|55 A & OIL TANK ASSY
29 S40574309 1122 2240 44 2DTHF COTTON STAND ASSY 2DTHF
30 $51283001 2|mmE SPOOL STAND BASE
31 150182000 |  2|# sk SPOOL MAT
32 $51282101 2| ekt hze SPOOL CUSHION
35 S04109001 1i3 &4 4T THREAD GUIDE SUPPORT BAR
36 142997001 1|52 24 3 THREAD GUIDE, 3
41 150179002 | 2|44 B SPOOL SHAFT B
42 028050243 | 2| #E 25 WASHER SPRING 2-5
43 021500103 |  2|ig& M5 NUT 1 M5
44 SA6607001 T)ig 4258 2 SPOOL HOLDER 2
45 SA6607001 133428 2 SPOOL HOLDER 2
46 150183000 | 2|F@EE THREAD HANGER BASE
47 142990001 2|3 b e THREAD BUSH
48 SA6609001 2\ 2R i SPOOL HOLDER SUPPORTER
49 SA6615001 1|45 m%E THREAD GUIDE HOLDER
50 138843001 1|z JOINT
52 062061603 |  2[#24T M6X16 SCREW PAN M6X16
54 014060632 | 2| 42T M6X6 SET SCREW SOCKET (CP) M6X6
55 021500103 1|92 8 M5 NUT 1 M5
56 $37037001 T|42$T M5X32 SCREW PAN (S/P WASHER) M5X32
57 062061003 1[#2£T M6X10 SCREW PAN M6X10
76 200190001 T|URF 4T STAPLE 10X20
79 SA9893001 414242 M8X65 BOLT M8X65
80 021080206 8|42 & M8 NUT 2 M8
81 025080336 |  4|F#:[E L8 WASHER PLAIN L 8
133 028080246 | 4| 28 WASHER SPRING 2-8
82 S03816001 2|[E Sk AR HEET M4.5X16 WOOD SCREW M4.5X16
83 SB0557101 1|3 BRI EHE EYE GUARD SETE
84 S44485101 1|31 BR 4R EYE GUARD
88 026030233 | 2| M3 WASHER PLAIN M 3
89 062300616 |  2|#24T M3X6 SCREW PAN M3X6
90 SB0559101 1|47 BR 45 22A EYE GUARD HOLDER A
91 SB0556001 1|47 BR #5228 EYE GUARD HOLDER B
92 062400616 1 (42T M4X6 SCREW PAN M4X6
93 062400816 |  2|#24T M4X8 SCREW PAN M4X8
95 026040136 | 2|1 S4 WASHER PLAIN S 4
97 SA3395001 2|1g s RUBBER CUSHION
98 SA3392001 2|;m B SPACER
99 SA3384001 2|4k H R PIN
100 012060636 |  2|#24T M6X6 SET SCREW SOCKET (FT) M6X6
101 SA3385001 2| sk ER e b BB HINGE HOLDER
102 018066036 | 4|24 M6X60 BOLT SOCKET M6X60
103 213650001 4|41 2.3X8.5X38 WASHER, 2.3X8.5X38ST
104 018066036 1 (4242 M6X60 BOLT SOCKET M6X60
105 021060106 |  4|i2& M6 NUT 1 M6
106 SA3540001 4|8 g i 12 RUBBER CUSHION
107 SB0468001 1|8311G&E e H SHOCK ABSORBER GAS ASSY 8311G
108 SA4846001 2| e e HOLDER ABSORBER
109 SA5251001 1 SPACER
110 018064031 1 (4242 M6X40 BOLT SOCKET M6X40
111 021060106 1[92 5 M6 NUT 1 M6
112 SA4847001 154 U SHAFT U
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Z. M4 / Accessories

< ik / Option parts >
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Z. Bt / Accessories

SRE | THHFS |88 TE AR NAME OF PARTS RM
113 012060636 1|924T M6X6 SET SCREW SOCKET (FT) M6X6
114 S17974101 | 1|sp SHAFTD
115 $17975200 | 2|aE Gs SHAFT COLLAR, GAS
116 025080132 2|# 8 S8 WASHER PLAIN S 8
117 048060342 | 2|34 E6 RETAINING RING E6
118 018066036 11824 M6X60 BOLT SOCKET M6X60
119 025060236 | 2|2 M WASHER PLAIN M 6
120 213650001 2| 2.3X8.5X38 WASHER, 2.3X8.5X38ST
121 028060246 | 2|z % i E 26 WASHER SPRING 2-6
122 021060106 | 2|18 M6 NUT 1 M6
128 SA6261001 1|FzE= HOLDER ABSORBER COVER
129 S55479001 | 6|iZ s a1 ) Maxs BOLT SOCKET (S/P WASHER) M4X8
130 025060236 | 1|2 M6 WASHER PLAIN M6
123 119755001 | 33245 Mox60 BOLT, M6X60
124 025060236 3|FmE M6 WASHER PLAIN M 6
125 | 028060246 |  3|q 55 0 0.6 WASHER SPRING 2-6
126 021060106 3|s2 & M6 NUT 1 M6

<35 M) 4> <Option parts>
11 S06706001 | 1|k SILICONE OIL
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Wa. ZEFR-% / Warning labels

- N b5 8o =
&4 4R% / Warning labels FEH A TR / Name of parts Si}zile_(rm/m) b "Igi:i? /
ety bl i BT (6
AR (6F) 50 X 118 J04115-001
Label, elec. shock 6 lang
N Sp (G
ST BIETERE
Label caution 56 X 43 SA9826-001
Q Zl

111 58
2 K084

ey e

é allakiic L=25 | SA9957-002

Injury mark

~—L—
Zi R
@ Reipinic b 12 S37060-001
Label, grounding
PE#rid
PE Label, PE 7.5X125 | S37059-001

ST-8300G/8311G/8326G-Wa



Sp . FEMAE B & — % / Different parts list

ST-8300G/8311G/8326G i&Hi& T TIFAM4 . EEFRTURFEA.

OFRFHA Kk SHEIHMHESST-8430D (RITLFTLHEN), ST-8438D (RAITFLEETHIH) EAK.

OFRPFEX SHEDHESST-8311F (BFXEMLELN) BEHM.

The following are standard gauge parts according to each specification.

©In the following table, parts marked with % are common with the ST-8430D (Electronic Lockstitch Tacker)
& ST-8438D (Electronic Lockstitch Button sewer).

©In the following table, parts marked with ¥ are common with the ST-8311F (Electronic program Lock Stitcher) .

i B FEmR e
" Spec. Heavy-weight Medium-weight i
AR P materials materials Seatbelt
Part name
(J-66) *
HFLIR
($2.4) (62.2) (63.0)
Needle hole plate SA3336-101 SA5221-001 SA5222-101
(J-63)
E7]
Fixed knife SA7944-001 < FL > SB0623-001 <FLL >
S
(E-42) * ¥ o
AN
Bobbin S59221-301 <LC > S59222-301 <LD >
case assy
(E-43) | ek T e
ETT
iTenSion = S48664-001 < AN > S16075-101 <B>
ispring
B4y | * %
H24T
Screw S16492-101
@
(E-45) | * %
B
:Anti-spin S15667-001
ispring @
(E-46) (2-12) n
Bobbin S44633-001 < LAN > S15666-001 <LB>
€0
(E-38) *
BRIt S
Driver E\ SA6448-301 <E > $55215-001 <HR >
/‘/ 4
(E-41) * ¥ * Y * Yo
FERR A
Shuttle hook AR\ SA8197-101 < LH > SA2173-301 <LF> SA8197-101 <LH>
assy, w/box !\!‘@/
N
(E-40) * % * *
SMIERR
Shuttle AN\ 152686-201 <B> 152682-201 <A > 152686-201 <B >
race base @"'
)

ST-8300G/8311G/8326G-Sp
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Sp . FEIMEFEBMH—

1
o,

% [/ Different parts list

ST-8300G/8311G/8326G it T THTE&HMH . BESEMIHPER.

OFHTFA X SHEEHHLE5ST-8430D (BIGTFLEITLEN), ST-8438D (RANFLEFTIH) BAMK.

OFPFEX SHEDHESST-8311F (EFX B ML) BEHM.

The following are standard gauge parts according to each specification.

©In the following table, parts marked with % are common with the ST-8430D (Electronic Lockstitch Tacker)
& ST-8438D (Electronic Lockstitch Button sewer).

©In the following table, parts marked with % are common with the ST-8311F (Electronic program Lock Stitcher) .

. Spec. Heavy-weight Medium-weight ™
AR P materials materials Seatbelt
Part name
(G-30) * * ¥ * ¢
FeLkimE
Tension spring E 107606-101 104525-101 107606-101
(G-9) * ¥ * * Yo
PeekimE
Thread take-up /7, 144588-401 SA9058-001 144588-401
spring ((?/?@
(G-28) *
HE
Sub tension . SA4146-101 SA3416-101
spring @_
(V1-30)
B®E
Washer —_ S20681-000
(G-20) *
T &S m
Needle bar thread guide SA3257-101 <A> SA4815-201 <B>
-
@, 3.
(D1-57)
EH
Presser foot S42843-001 <A> S42844-001 <B>
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Ga. TH#E—¥ 3% / Gauge parts list

£ | Presser foot

A/ S42843-001 *

B/ S42844-001

C / S42845-001

D / S42846-001

955

D e

610 |

F / 157237-001

G / 158592-001

! ] 825

“F ots

e

Hoo

(‘“

|

A-CUT / S40214-001

B-L / S49448-001

]

$5.5

op

$t7L#R / Needle hole plate

2.4 C0.4/SA3336-101 *

2.2/ SA5221-001

*

3.0 C1.5/ SA5222-101

*

1.6/ SA7191-001

$2.4

129

ENE * iLSHARETIG

The * symbol is for Standard parts.
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#35| / Index

CODE REF.NO |Page CODE REF.NO |Page CODE REF.NO |Page CODE REF.NO |Page
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012060636|B - 24 4 C9 -29 26 C2 -31 10 Cc8 -41 24
B -48 6 C9 -34 26 C2 -35 10 C9 -41 26
cC1 -19 8]1013679412|V2 -9 78 C3 -23 12 L -13 52
C1 -29 8]1014060632|Z -54 86]1018500836|C6 - 34 20 R2 -15 68
c2 -19 10]]014400632|S -3 70 C7 -34 22|1025060236(z - 119 88
c2 -29 101} 016061031|D2 -32 32|1018501036|C3 -66 12 Z -124 88
C3 -3 12 D2 -36 32 C3 -72 12 Z -130 88
C3 -6 12 D3 -15 34 D2 -20 32] 10250801322 -116 88
C3 -10 12]1017061213|D1 -12 30 D3 -3 34]]025080336(z - 81 86
C3 -16 12]1017065002|D1 -45 3011 018501232|E -39 3641025100132|C1 -16 8
Cc6 -10 20]|017081606|V1 -22 76]1018501236(J -48 46 C2 -16 10
cé -19 20| |017400802(J -5 46||018501636(B -3 41]025350132(v4 - 17 82
C6 -28 20 L -2 52 B -49 411025350332|A -35 2
C7 -10 22 V2 -14 78 C1 -23 8 V4 -33 82
Cc7 -19 22]1017401015|VvV2 -17 78 c2 -23 10]]026030233|Z -88 86
C7 -28 22]1017401415|L -5 52|1018503036|P -12 60| | 026040136(F - 71 38
c8 -3 2411017501216|V4 -25 82]1021060106(D1 -10 30 Z -95 86
Cc8 -15 24| 017501616(C6 - 51 20 D1 -46 30]|026040236|J -7 46
c9 -3 26 C7 -51 22 J -23 46 L -4 52
C9 -15 26 C8 -40 24 J -34 46 V2 -16 78
D1 -14 30 C9 -40 26 J -39 461028030246 - 71 48
D1 -24 30| |018061236|D2 -59 32 R1 -15 66| | 028040246(C1 - 37 8
D1 -30 30 D3 -29 34 Z -105 86 c2 -37 10
D1 -36 30]]018062036|C3 -1 12 zZ -111 86 F -66 40
D2 -10 32]1018064031(z -110 86 Z -122 88 J -6 46
D2 -13 32||018066036(R1 -13 66 Z -126 88 L -3 52
D2 -25 32 Z -102 86]1021060306(D1 - 41 30 V2 -15 78
D2 -33 32 Z -104 86 J -25 46| | 028050243(z -42 86
D2 -37 32 Z -118 88 J -32 46| 028050246|C6 - 36 20
D2 -41 32||018081636|R2 -9 68 J -4 46 C6 -53 20
D2 -57 32|]018300636(C1 -5 8 V2 -6 78 C7 -36 22
D3 -8 34 Cc2 -5 10{ | 021080206z -80 86 C7 -53 22
D3 -16 3411 018300836(V4 -24 82]1021300103(A -19 2 C8 -42 24
D3 -20 34]1018301036(V4 - 10 82| | 021400216(C4 -4 16 C9 -42 26
D3 -34 34]1018301236(V4 -9 82 C5 -4 18 J -49 46
D3 -35 34]]1018301436|C1 -3 8]]021400306|L -6 52 P -11 60
E -9 36 c2 -3 10] V2 -18 78]1028060246(2z -121 88
E -13 36 C10-3 28| 021500103(z -43 86 Z -125 88
E -36 36} 018302036(V1 - 11 76 Z -55 86] 1 028080246(2 -133 86
G -23 42]1018400636|D2 -39 32|1021500106|R2 -17 68]1028350242(V4 - 34 82
J -45 46 D3 -18 3411 021500216|C6 -23 20I 032422003|P  -20 60
J -54 46 F -10 38| C6 -47 20} 037301215z -6 86
Z -100 86 R1 -8 66 C7 -23 22)1047401242(B - 41 6
Z -113 88 R2 -8 68| C7 -47 22)1047402042(B -58 4
012400436(D1 - 25 30I V4 -41 82 C8 -30 24]1048030342(K -19 50I
D1 -31 30] ] 018400836(C1 -10 8 Cc8 -35 2411048040142|(C6 -6 20
H -17 44 c1 -13 8 C9 -30 26 C7 -6 22
H -24 44 c2 -10 10 C9 -35 26]| 048040342(J -20 46
J -9 46 c2 -13 10 V4 -26 82 K -12 50|
012500536|B - 21 4 C3 -21 121 025030236|J -65 48 L -12 52
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048050142|C8 -6 2411062400616|D2 -54 32]|102630001 (D2 -8 32| 1149796001 |P -14 60
C9 -6 26 D2 -56 32)|102707002|L -7 52]1149831101|v4 -15 82
048050342|H -10 44 D3 -12 34 V2 -19 7811501790021z -41 86
H -19 44 D3 -27 341 ] 104449001|A -11 2|1150182000|1z - 31 86
048060142|C8 -9 24 F -5 38]| 104450101|A -43 2|1150183000|Z -46 86
Cc9 -9 26 F-12 38| | 104525101 (Sp 91]]151439102|D1 -59 30

V2 -1 78 F -35 38]|104567101|F -18 38]| 152682201 |Sp 90
048060342|z -117 88 F -65 40f1104821001|A -5 2|1152684101|E - 21 36
048070342|E - 37 36 Z -92 86 D3 -31 3411152686201 |Sp 90
048080142|C6 - 11 20]1062400816|B  -22 411107606101 |Sp 91]1152744001|D2 -7 32
Cc6 -29 20 B -34 4111097140002 -8 86]|152881101|G -22 42

c7 -1 22 V3 -16 80]]109763022|D2 -45 32]1152883000|G -24 42

C7 -29 22 Z -93 86 D2 -50 32]1152884001|1G -25 42

C8 -16 2411062401006 |A -24 2 D3 -24 3411152936001 (H -6 44

C9 -16 26 B -46 6]]110367001|B -18 411152937001 (H -7 44

D1 -29 30]1062401016|B - 51 4 Ccé6 -12 20} 152948001|F -20 38

J -44 46 F -45 38 C6 -30 20]|153049001|G -7 42
048080342|C3 -8 12]1062500616|G -2 42 Cc7 -12 22|1153274001|P -9 60
D2 -12 32 G -4 42 C7 -30 22]1154235001|V4 -12 82
048100142|C1 -17 8 G -6 42 c8 -17 2411154236001 |V4 -13 82
c2 -17 10 H -30 44 c9 -17 26]1154237101|V4 - 16 82

cé -3 20 V5 -8 84| 110735002(K -18 50} ] 154252001|V4 - 30 82

C7 -3 22]1062670412|G -26 4211111466101|D1 - 56 30] | 154253001|Vv4 - 31 82

D2 -28 32]|062670512|V4 - 32 82]|114483002|z -15 86] | 154256101|Vv4 -35 82

D3 -11 34]1]070696800|D2 -44 32)| 1144860022 -9 86]|154291101|V4 - 56 82
048280142|B -56 4 D2 -49 32)|117291002|Vv4 -29 82]|154297001|Vv4 -55 82
048420242(C1 - 21 8 D3 -23 34]|117608001(A -2 2| 154467001|1Z2 -5 86
c2 -21 10} 076000600|C1 -15 8||117934001|A -4 2| | 154596000(J -30 46
060400516|K - 21 50 Cc2 -15 10]]118208001|D2 -14 32] | 154599000(J -10 46
061300616|C1 -6 8] 076806606|C1 - 20 8] | 118550001|D3 -32 34 L -8 52
C1 -8 8 c2 -20 10] | 118735001|C3 -63 12| 1155510001 |V1 -15 76

C1 -34 8||081003670|E -15 36| 119755001z -123 88]]156492101|Vv4 -57 82

C2 -6 10fj081007070|L  -17 52]|120265002|A - 27 2] 1157237001 |Ga 92

c2 -8 10| JOA1400606|C3 - 28 12| ] 120448001|H - 23 4411158592001 |Ga 92

C2 -34 10] |0OA1401006(C3 - 27 12]]138843001|Z -50 86]]159163000|D3 - 30 34
061400816(C10 - 6 28] |0A4261006|S -8 70]|141362001|D1 - 34 30]]159224001|G -19 42
F -69 401 10A4300806|K - 26 50} 142211001|B  -25 411159486001 (H -9 44
062060816|F - 33 38 S -14 70} | 142274101|F  -47 38 H -25 44
062061003|Z  -57 86| |0A4301006(S -6 70] | 142990001(z - 47 86| | 159805001|(G -12 42
062061016|A -7 2| |0A4401006|S -12 70] | 142997001|Z -36 86]]200190001|Zz -76 86
A -9 2| |0A5300606(S - 10 70| | 144458001|B  -29 411213650001 (R1 -14 66

A -13 2| |0A5301605|Q1 -8 62] | 144504001|V1 -20 76 Z -103 86

F -3 38 Q2 -8 64] ] 144588401|Sp 91 Z -120 88

H -37 441 10A5401006|C3 - 33 12]]145087001|v4 -14 82]1218859001|Q1 -18 62

Zz -3 86 F -40 38| | 145446001|G -13 42 Q2 -18 64
062061603|Z -52 86 F -42 38 G -18 42 V2 -24 78
062300416|C3 -48 12 P -23 60 V2 -4 78]1228475000|P -24 60
D1 -20 30 Q1 -4 62] | 145446002|H -32 4411231071001  -27 46

J -64 48 Q1 -14 62| | 145465001(B  -23 411340400001|V4 -43 82

J -73 48 Q1 -17 62]| 145547001|F -34 38]|402887001|E -22 36
062300506|A  -38 2 Q2 -4 64]]146058001|V1 -18 76| |525567000(F -39 38
062300616|E - 23 36 Q2 -14 64]|146059001|V1 -17 76 F -55 38
K -7 50 Q2 -17 64| | 146060000(V1 - 16 76 Q1 -1 62

V5 -5 84 R1 -10 66] | 146206009|V1 -19 76 Q2 -1 64

Z -89 86 V1 -26 76| | 146288001 |K -22 50| | 525664000(F - 41 38
062300816(Q1 -6 62 V3 -12 80] | 146354002|J -50 46 P -22 60
Q2 -6 64 V3 -21 80]|148847001|P -21 60 V3 -1 80
062350616|H -8 44 V5 -10 8411 149097000|K -16 50]|525907000|V1 -27 76
V3 -7 80| | 100136001|(G -27 42]1149287000|Q1 -3 62 V3 -22 80
062400416|D2 -5 32]|100242003|V4 -18 82 Q2 -3 64]]552907000|F -61 40
062400616|C3 -49 12]]100360003|J  -67 48]]149547000|F -38 38 R1 -9 66
D1 -6 30]|100401022|H -33 44 Q1 -2 62 V3 -13 80

D2 -29 32]|100402004|G -14 42 Q2 -2 64 V4 -51 82
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554482000|1Q1 -15 62|1S12637009|V4 -19 82]1S34533001|vV1 -13 76| |S49982000|F -28 38
Q2 -15 64]1S12641009|v4 -6 82]|S34534101|V1 -14 76 1S49992000|F -19 38
623033000|D1 -4 30} 1S12642009|v4 - 21 82]1S34706000{V1 -10 76]1S49994001|C1 -24 8
625010000|V5 -9 8411S12643001|v4 -28 82]|S35079000|{D2 - 35 32 C2 -24 10
A10191001 (M1 -7 54|1S12644001|V4 -52 82]1S36260000(T -5 72| |S50529000|E -28 36
A10192001|M1 -9 5411S12699000|G -16 42 V5 -21 8411S51282101|1Z -32 86
J03955001|S -2 70§1S13399001|D1 -58 30]|S36475000|A -29 2115512830012 -30 86
J03956001|S -4 7041S15031010|vV1 -23 76]|S37037001|Zz -56 86 1S53175000|F -24 38
J03957001|S -5 70 V3 -8 80 1S37059001|{M1 -12 541S53982000|V1 -4 76
J03958001|S -7 70 V3 -17 80 Wa 8911555215001 |Sp 90
J04115001 M1 - 11 541515666001 |Sp 90 | S37060001|A -32 2|1S55479001|C8 -13 24
Wa 8911S15667001|Sp 90 M1 -13 54 Cc9 -13 26
J04230001|S - 11 7001S16075101|Sp 90 Wa 89 C10-7 28
J04303001|S -15 7001S16492101|Sp 90]|S38168001|T -3 72 Z -129 88
J04388001|S -13 7001S17942100|V3 -2 80]|S38170001|T -4 72]1S55482001|C6 -40 20
J80991001|S -1 70§S17974101|1Z2 -114 88 V5 -17 84 C7 -40 22
J80994001|S -9 7001S17975200|1Z2 -115 88]|S38174000(T -6 72 Cc8 -23 24
S00470000(Q1 -16 62]1S18027201|V3 -15 80 V5 -18 84 Cc9 -23 26
Q2 -16 6411S18415101|v4 -27 82]|S38175101|T -7 72]1S55484002|C5 -9 18
S00480000(Vv1 -25 761 1S20164001|A -33 2 V5 -19 84 C6 -50 20
S00705001(J -61 48 A -42 2|1S38176101|T -8 72 C6 -55 20
S02429201(E -18 361 1S20356001|C1 - 26 8 V5 -20 84 C7 -50 22
S02652001(J -1 46 C2 -26 10| 1 S38265000|F -46 38 C7 -55 22
S03677001(K  -23 50 D2 -11 32]|S38713100|B -33 4 c8 -39 24
S03803000(Vv4 -44 82 D2 -52 32]|S39116100(P -3 60 C8 -44 24
S03816001(Z -82 86]1S20681000|Sp 91 V1 -3 76 Cc9 -39 26
S04109001(z -35 86]1S23337001|A -44 2 V1 -7 76 C9 -44 26
S04159000(F -70 38]1S23418001|C3 -62 12| 1S40214001|Ga 92 J -13 46
J -12 46 C10-13 28] 1S40574309|1Z -29 86 V4 -48 82

L -10 52 C10 -15 28] 1S41205001|K -3 50 V4 -49 82

L -18 52]1S23418002|H -15 4411541206001 |K -2 50 1S55485001|C6 -45 20

Q1 -19 62]1S23651001|B -8 41 1S42446001|A -37 2 C7 -45 22

Q1 -21 62 B -11 4 C3 -60 12 C8 -28 24

Q2 -19 64 B -14 4 C4 -6 16 C8 -33 24

Q2 -21 64 B -17 4 C5 -6 18 Cc9 -28 26

R1 -16 66 B -64 4 C5 -10 18 Cc9 -33 26

V2 -22 78 B -44 6]1S42767001|C6 -20 20 K -25 50

V2 -26 78 D1 -5 30 C7 -20 22 V4 -50 82
S04516001|Vv4 -54 82 D1 -15 30] | S42843001|Sp 91 1S55533000|V3 -3 80
S04897000(Vv3 -18 80 E -8 36 Ga 92]1S59221301|Sp 90
S04905000(Vv4 -40 82 J -2 46| 1S42844001|Sp 9111559222301 |Sp 90
S05665001(Vv4 - 11 82 J -26 46 Ga 92]1S59886001|E - 25 36
S06706001(Z - 11 88]1S23849101|C7 -38 22| 1542845001 |Ga 92]1S59894001|v4 -7 82
S07350002|A -28 2 c8 -21 24| 1S42846001|Ga 92| |SA1174001|D1 -49 30
S07459100(E -27 36 co -21 26]1S42847001|Ga 92| ISA1175001|D1 -50 30
F -15 38]1S25235001|B -15 411S42848001|Ga 92| SA1229101|S -16 70
S09043000(F -27 381525279001 |K -14 50]|S42849101|Ga 92| |ISA1984001|H -12 44
S09228000|P -6 60} 1S25310101|D1 -37 30} | S43236009|R2 - 11 68| [SA1988001|H -26 44
S10112001|{D1 -52 30 J - 68 48] |S43674000|R2 -12 68| [SA1994101|H - 31 44
S10243000{V3 -20 80]|S25454001|K -13 50 |S43675000|R2 -13 68| |SA2161001|D1 -28 30
S10268001(H -27 44|1S25456001|K -4 50] | S44010001|A -40 2| ISA2173301(Sp 90
S10408000{R2 -10 68]1S25475101]|J -33 46]|S44485101|1Z -84 86| [SA2195001|D1 -54 30
S10438001|{H -18 4411S28741000|V4 -45 82| |S44633001|Sp 90} [SA2287001|K  -15 50
S10470101|K  -20 501S31032001|1G - 11 42| 1S46903001(J -19 46| |SA2958001(B -20 4
S10542001|v4 -53 82 H -34 441 | S46906000|F -25 38| |SA2972001|C3 -22 12
S12150000({Vv1 -12 76]1S31778000|V3 -6 80 1S47307001|E -35 36 |ISA3200101|A  -23 2
S12165000({Vv4 -38 82]1S32462001|D1 -44 30]1S48140002|V1 -29 76| |SA3206001|B -5 4
S12441001|G  -29 42 J -24 46 |S48189000(E -29 36 B -9 4
H -35 44 J -31 46 F -29 38| |SA3224001|B - 31 4
S12633309|Vv4 -2 82 J  -40 46| 1S48664001(Sp 90 |SA3226001|E -1 36
S12634109|v4 -3 82]1S32465101|J -22 46| 1S49448001|Ga 92| |SA3227001|D1 -42 30
S12635009|v4 -4 82 J -38 46| 1S49486000|M1 -8 54 E -2 36
S12636001|V4 -5 82]1S34012000|F -52 38| 1S49957000|F -36 38| |SA3228101|E -3 36
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SA3231001|C6 - 13 20) |SA3416101|V1 -28 76| |1SA4174001|B -4 41 |SA4649001|1C1 - 11 8
C6 -31 20 Sp 91]|SA4175001|B -4 4 c2 -1 10

Cc7 -13 22| |SA3438001|D2 -16 32| |SA4177001|B  -10 41 |SA4650001|C2 -30 10

C7 -31 22| |1SA3441001|D2 -43 32]|SA4178001|B -13 4] ISA4651101|C2 - 32 10

C8 -18 24 D2 -48 32| |SA4179001|B -6 41|SA4652101|1C1 -33 8

Cc9 -18 26 D3 -22 34| |SA4180001(B -7 4 C2 -33 10

E -5 36 |SA3481001|1Q1 -7 62| [SA4199001|E -19 36| |ISA4653001|C3 -2 12
SA3233101|E -7 36 Q2 -7 64| |SA4224001|C3 -64 12] |SA4654001|C3 -5 12
SA3238101|E -14 36 |SA3499001|B -2 41 |SA4302001|D1 -9 30} |SA4655101|C3 -15 12
SA3241001|E  -20 36] |ISA3503201|F -8 38] |SA4333001|G -3 42| |SA4658001(C3 - 11 12
SA3242001|E -32 36 |ISA3504201|F -9 38| |ISA4354001|J -56 46] |SA4659001|C3 -12 12
SA3244001(F -1 38| [SA3519101|T -1 72| |SA4510101|N  -12 58| |SA4661001|C3 -13 12
SA3246001|F -30 38| |SA3528001|B - 26 41 ISA4518001(J  -59 48| |SA4662001|C3 - 17 12
SA3250001|G -1 42| ISA3538001|C4 -8 16| |SA4519001|J  -60 48| |SA4663001|C3 - 18 12
SA3254001|G -8 42 C5 -12 18| |SA4545001|J -43 46| |SA4664001|C3 - 19 12
SA3255001|1G  -10 42 J -69 48| |ISA4546001(J -35 46| |SA4665001|C3 - 20 12
SA3256001|1G  -17 42| |SA3540001|1z -7 86| |SA4556301|M1 - 5+ 54| 1SA4666001|B - 30 4
SA3257101|Sp 91 Z -106 86| |ISA4563101|R1 -4 66| |SA4671101|C3 -25 12
SA3258001|G - 21 42| |SA3581001|M1 - 14 54 R2 -4 68| |SA4672101|C3 - 26 12
SA3264001(A -17 2] |SA3638001|V2 -5 78| |ISA4574001|U -8 74| |SA4673101|C3 -32 12
SA3274101|E -34 36 |SA3707101|C3 -53 12| |SA4594001|A -1 2| ISA4675301|C5 -1 18
SA3280001|F - 31 38 C3 -58 12| |SA4596001|A -3 2| |ISA4676201(C4 -5 16
SA3283101|E  -47 36] |SA3720101|M1 -2 54 |SA4597001|A -6 2 C5 -5 18
SA3290001(H -2 441 |SA3739601|M1 -6 54| |SA4598001|A -8 2| |SA4677101|1C4 -2 16
SA3291001|H -4 44| |SA3755301|M2 -1 56| J[SA4600001|A -10 2 C5 -2 18
SA3293001(H -11 441 |SA3762001|M2 -5 56| [SA4601001]A -12 2] |SA4679101|C3 -44 12
SA3294001|H -14 44| ISA3765001|M2 -2 56 |SA4603101|A -14 2| |ISA4680201|(C3 -45 12
SA3295001|H -16 44| ISA3766001|M2 -3 56| |SA4604001|A -25 2| ISA4681101|C3 - 46 12
SA3296001|H - 21 44| |SA3767001|M2 -4 56 |ISA4605001|A - 36 2| ISA4682001(C3 -47 12
SA3297001(H -22 441 |SA3768001|M2 -6 56| |SA4606201|B -1 4] |SA4684001|C3 - 51 12
SA3298001|H -28 44| ISA3769001|M2 -7 56 |SA4608101|B  -12 4 C3 -56 12
SA3299001|H -29 44| |1SA3770001|M2 -8 56| |SA4609101|B - 16 41 SA4686101|C6 -1 20
SA3301101|J -1 46| |SA3771001|M2 -9 56 |SA4622001|B - 28 4 C7 -1 22
SA3306001|A -26 2| ISA3789101(N - 11 58| |SA4624001|B  -42 6 c8 -1 24
J -15 46| ISA3794001|M2 -10 56 |SA4626101|B - 37 6 Cco -1 26

L -16 52| |SA3795001|M2 - 11 56| |SA4627001|B - 38 6| |ISA4687101|C6 -2 20
SA3307001|d -8 46| ISA3796001(M1 - 15 541 1SA4628101|B -39 6 C7 -2 22
SA3309201|d -16 46| |ISA3797001|M1 -4 541 1SA4629001|B  -40 6| |ISA4688001|C6 -4 20
SA3310001|1d  -17 46| |ISA3806001(M1 -10 541 |SA4630001|B  -45 6 C7 -4 22
SA3311001(J -18 46] |SA3808101|M1 -3 54| |SA4636101|C1 -7 8] |ISA4689001|C6 -5 20
SA3312201|d -28 46| |ISA3809101|IN -8 58 cz2 -7 10 C7 -5 22
SA3313101(J -29 46] |SA3812001|IN -7 58| |SA4637001|C2 -2 10] |SA4690001|C6 -7 20
SA3315001|d - 21 46 N -16 58] |SA4638001|C1 -18 8 c7 -7 22
SA3317101|J -36 46] |SA3813101IN -1 58 c2 -18 10] |SA4691001|C6 -8 20
SA3319101|d  -42 46| |SA3816101|IN -6 58] |SA4639001|C1 -14 8 C7 -8 22
SA3320101(J -46 46] |SA3819101IN -3 58 C2 -14 10] |SA4692001|C6 -9 20
SA3321001|d  -47 46| |SA3822001|N -2 58] |SA4640001|C1 -12 8 c6 -27 20
SA3324001(J -51 46] |SA3823001|IN -5 58 c2 -12 10 c7 -9 22
SA3325101|J -52 46| |ISA3824001IN -15 58] |SA4641001|C1 -9 8 cr -27 22
SA3327401|J -55 46] |SA3825001|IN -4 58 c2 -9 10 C8 -14 24
SA3330101|J -58 48| |ISA3826001|IN -9 58] |SA4642001|C1 -22 8 Cc9 -14 26
SA3334001(J -62 48] |SA3827001IN  -10 58 c2 -22 10] |SA4693001|C6 - 16 20
SA3336101|Sp 90 |SA3828001|N  -13 58] |SA4643001|C1 -25 8 C7 -16 22
Ga 92| |SA3831001|R1 -2 66 c2 -25 10] |SA4694001|C6 - 18 20
SA3345001[L -9 52 R2 -2 68| |SA4647001|C1 -27 8 C7 -18 22
V2 -21 78| |SA3833301|R1 -3 66 c2 -27 10] |SA4696001|C6 -15 20
SA3347001(L - 11 52 R2 -3 68 C3 -4 12 C7 -15 22
SA3348001|L -14 52| |SA3838101|N -14 58 C3 -7 12| |SA4697001|C6 - 17 20
SA3349001(L -15 52| |SA4143001|G -15 42 C3 -14 12 cr -17 22
SA3384001|Z -99 86| |SA4146101|Sp 91 D2 -27 32| |SA4698001|C6 - 21 20
SA3385001(Z -101 86| |ISA4171001|H -5 44 D3 -10 34 c7 -21 22
SA3392001|Zz -98 86 |SA4172001|B -4 4] |ISA4648001(C1 -28 8| |ISA4699001|C6 - 33 20
SA3395001|1z -97 86 |SA4173001|B -4 4 C2 -28 10 C7 -33 22
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SA4700001|C6 - 22 20 |SA4746001|D2 -34 32| |SA4836001|R2 -7 68] [SA5290001|V1 -2 76
C7 -22 22| |1SA4747001|D2 - 38 32] |SA4837101|R1 -5 66] |ISA5291101|C10 - 2 28
SA4701001|C6 -24 20 D3 -17 34 R2 -5 68] |SA5292101|F -23 38
C7 -24 22| |1SA4748101|D2 -40 32] |SA4841101|R1 -6 66] [SA5294001|F -6 38
SA4702001|C6 - 25 20 D3 -19 34 R2 -6 68] [SA5300001|D1 - 51 30
C7 -25 22| |1SA4750001|D2 - 47 32] |SA4842001(z -1 86] |[SA5301001|D1 -53 30
SA4703001|C6 - 26 20] |SA4752001|D2 -53 32| |SA4844001|1z -4 86] |[SA5339101|F -54 38
C7 -26 22| |1SA4753001|D2 - 55 32| |SA4846001(z -108 86 |SA5415001|C10 - 26 28
SA4706101|C6 - 56 20 D3 -26 34| |SA4847001|12 -112 86] |SA5436301|V2 -1 78
C7 -43 22 |1SA4757101|D3 - 33 341 |SA4852101|C9 -47 26| |ISA54363E1|V2 -1 78

C8 -26 241 |SA4759001|D1 -1 30} |SA4853001|D1 -39 30] |SA5527001|C10 - 12 28

C9 -26 26| |SA4760001|D1 -2 30| |SA4863001|(C7 -37 22| |SA5559101|V3 - 14 80
SA4708101|C6 - 44 20] |SA4761001|D1 -7 30 c8 -20 241 |SA5575101|V3 -1 80
C7 -44 22| |SA4762001|D1 -8 30 C9 -20 26| |ISA55751E1|V3 -1 80
SA4709001|C6 -48 20] |SA4763001|D1 -3 30} |SA4864001|C6 -39 201 |SA5829001(C10 - 4 28
C7 -48 22| |SA4764001|1D1 - 11 30 C7 -39 22 ISA6038001|T -2 72

c8 -31 241 |SA4765001|D1 -13 30 c8 -22 241 |SA6087001|F  -17 38

C8 -36 24| |1SA4766001|D1 - 16 30 Cc9 -22 26| |SA6108001|B - 35 6

Co -31 26 |SA4767001|D1 -17 30] |SA4866201|C7 -49 22| |SA6182001(B  -19 4

C9 -36 26| |SA4768001|D1 - 18 30] |SA4867201|C10 - 23 28] |ISA6190001|V2 -3 78
SA4712001|C7 -41 22| |SA4769101(D1 -19 30] |SA4868201|C9 - 37 26| |SA6193301(V2 -8 78
C8 -24 24| |SA4770001|D1 - 21 30| |SA4869201|C9 - 38 26| |[SA6194001|A -39 2

C9 -24 26| |SA4771001(D1 -27 30] |SA4870201|C9 -45 26| |[SA6207001(A -18 2
SA4714001|C7 -42 22| |SA4772001|D1 - 22 30 |SA4871201|C9 - 46 26| |ISA6210001|D2 -42 32
C8 -25 24| |1SA4773001|D1 - 23 30| |SA4932001(v2 -10 78 D3 -21 34

Cc9 -25 26| |SA4775101|D1 - 38 30 |SA5135101|d -4 46| |ISA6211001|F  -43 38
SA4715101|C7 - 54 22| |SA4776001|D1 -43 30]|SA5157101|J - 57 48] |SA6216101|E - 12 36
C9 -43 26| |SA4777001|D1 - 26 30| |SA5158101|B  -47 6] |ISA6220101|E - 17 36
SA4717001|C8 -2 24| |SA4778001|D1 - 47 30 |SA5164001|U -1 741 |SA6260001|E - 31 36
c9 -2 26| |SA4779101|D1 - 32 30 |SA5165001|U -2 74 |1SA6261001|1Z -128 88
SA4719001|C8 -5 24| |SA4780001|D1 - 35 30| |SA5166001|U -3 74| |SA6263001|E - 30 36
Cc9 -5 26| |SA4781001|D1 - 33 30 |SA5167001|U -7 74 1SA6272001|A  -15 2
SA4720001|C8 -7 24| |SA4782001|E -4 36] |[SA5168001|U -6 74 1SA62731011d  -70 48
co -7 26| |SA4783101|[E  -10 36 |SA5170001|U -4 741 1SA6284001|V2 -20 78
SA4721001|C8 -8 24| |SA4785101|F -2 38| |SA5172001|U -5 741 |1SA6361001|C3 - 31 12
c9 -8 26 |SA4786101|F -7 38| |SA5191001|P  -13 60] |[SA6362001|V4 -20 82
SA4722001|C8 -10 24| |SA4787001|F -4 38| |SA5193101|V5 -1 84 |1SA6364001|M1 -1 54
C9 -10 26 [SA4788001|F - 11 38] [SA51931E1|V5 -1 84]|SA6373001|V4 -8 82
SA4723001|C8 - 11 24| |SA4789101|F -32 38| |SA5194001|V5 -7 84 ISA6391001|G -5 42
Cco9 -1 26 |SA4791101|F  -37 38] |SA5208101|K -1 50] |SA6397001|J -62 48
SA4724001|C8 -12 24| |SA4795001H -1 44 ISA5210001(Q1 - 11 62 |[SA6398001|J -62 48
C9 -12 26 |SA4796001|H -20 44 Q2 -11 64 |SA6405001|P  -15 60
SA4725001|C8 -27 24| |SA4797101|B  -63 41 ISA5213001(K  -24 50 |ISA6405002|P  -17 60
c9 -27 26| |SA4798001(J -3 46 |SA5214001|Q1 -12 62] |[SA6406001|P  -16 60
SA4726001|C8 -32 24]|SA4799001|J - 14 46 Q2 -12 64| |SA6406002|P - 18 60
C9 -32 26| |SA4801101(J  -37 46] |SA5217001(K -5 50] |[SA6407001|P  -19 60
SA4729001|D2 -1 32| |SA4802001|J -53 46] |SA5218001|K -8 50 |SA6428001|C3 -9 12
SA4731001|D2 -3 32] |SA4806001|K -6 50] |SA5219001|K  -17 50] |SA6434101|C5 -7 18
SA4734001|D2 -4 32| |SA4811001|Ga 92| |SA5221001|Sp 90] |[SA6435201|C5 -8 18
SA4736001|D2 -6 32 |SA4815201|Sp 91 Ga 92] [SA6441101|A - 41 2
SA4737001|D2 -9 32| |SA4816001|V5 -2 84| |SA5222101|Sp 90] |SA6448301|Sp 90
SA4738001|D2 -15 32] |SA4817001|V5 -3 84 Ga 92] |SA6450101|C3 -65 12
SA4739001|D2 -17 32] |SA4818001|V5 -4 841 |SA5229101|C1 -1 8 C3 -71 12
SA4741201|D2 -18 32| |SA4819001|V5 -6 84 c2 -1 10} |SA6451101|C3 - 67 12
D3 -1 341 |SA4820301|C3 -50 12] |SA5230001(B  -50 4 C3 -73 14
SA4742101|D2 -19 32| |SA4823301|C3 -55 12| |SA5251001|1Z2 -109 86] |SA6495101|V5 - 16 84
D3 -2 34]|SA4826501|D2 - 21 32]|SA5261001|Q1 -13 62| [SA64951E1|V5 - 16 84
SA4743001|D2 -24 32 D3 -4 34 Q2 -13 64| |SA6560101|Q1 -20 62
D3 -7 341 |SA4829001|V2 -13 78] |SA5281201|P -1 60 Q2 -20 64
SA4744001|D2 -26 32]|SA4830001|Q2 -5 64| |SA5282001|P -5 60| |[SA6572001|F -62 40
D3 -9 34]|SA4831201|1L -1 52] |SA5283001|P -4 60] |[SA6576001|F -16 38
SA4745001|D2 - 31 32| |SA4834101|R1 -1 66 |SA5286101|P  -10 60] |[SA6578001|F -26 38
D3 -14 34 R2 -1 68] [SA5289001|P -2 60] |[SA6579001|F  -53 38
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SA6580001|F -14 38] |SA8074101|C1 -38 8
SA6581001|F -63 40 C2 -38 10
SA6582001|F -67 401 |SA8075101|C1 -4 8
SA6583001|F -64 40 C2 -4 10
SA6584001|F -68 401 |SA8197101|Sp 90
SA6589101|C3 - 69 12| [SA82520E1|V5 -2 84
SA6593001|F -13 38] |SA8269001|C3 -24 12
SA6594001|C4 -7 16| |SA8270101|C3 -29 12

C5 -1 18] |SA8271101|C3 -30 12
SA6595001|C10 - 17 28| |SA8273001|C3 - 61 12
SA6598001|C10 - 20 28] |SA8560001|C4 -3 16
SA6599001|C10 - 18 28 Cc5 -3 18
SA6600001|C10 - 19 28] |SA8664001|R2 -14 68
SA6601001|C10 - 21 28| |SA8679001(A -34 2
SA6602001|C10 - 22 28] |SA9004001|B -62 4
SA6603001|C10 - 14 28| |SA9058001|V2 -25 78
SA6604001|C10 -9 28 Sp 91
SA6605001|C10 - 11 28| |SA9191001|E - 33 36
SA6607001(Z -44 86 |[SA9396001|E -24 36

Z -45 86| |SA9397001|E  -26 36
SA6609001|Z -48 86] [SA9826001|A - 31 2
SA6615001|1Z -49 86 Wa 89
SA6616001|V4 - 47 82] |SA9893001|1Z -79 86
SA6617001|V4 - 46 82| |ISA9957002|A -30 2
SA6640001|C10 - 27 28 Wa 89
SA7139001|C10 -5 28| 1SB0445001|P -8 60
SA7140001|C10 - 1 28] |SB0468001|Zz - 107 86
SA7141001|C10 - 8 28| |SB0556001(Z -91 86
SA7142001|C10 - 10 28] |SB0557101|1Z -83 86
SA7155001|V1 -24 76 1SB0559101|1Z -90 86

V3 -10 80]|SB0623001|Sp 90

V3 -19 801 |SB0643001|Z -16 86
SA7163001|V3 -4 80]|SB0910002|B - 60 4
SA7164001|V3 -5 80 |SB1038001|B  -55 4
SA7166101|V1 -5 76]1SB1039001|B -54 4
SA7167101|V1 -8 76]|SB1040001|B - 61 4
SA7171001|V1 -6 76]1SB1041001|B  -59 4
SA71710E1|V1 -6 76]|SB2022001|M1 - 5+ 54
SA7189101|V4 -1 82| 1SB2097001|B  -57 4
SA7191001|Ga 92]|SB2103001|B  -53 4
SA7193001|v4 -22 82| 1SB2114001|R1 -12 66
SA7197101|V1 -9 76]|SB2129001|C1 -2 8
SA7199001|V1 -21 76]|SB2130001|C1 - 32 8
SA7385001|C10 - 24 28]|SB2131001|C6 -57 20
SA7386001|C10 - 25 28] 1SB2132001|C6 - 58 20
SA74521EQ|V1 -7 76]|SB2134001|C6 -59 20
SA7460001|V4 - 36 82 C8 -50 24
SA74700E1|V3 -2 80]SB2136001|Q1 -5 62
SA7500001|V1 -1 76| 1SB2137001|R1 -7 66
SA75000E1|V1 -1 76]|SB2140001|C4 -1 16
SA7508001|vV2 -23 78] 1SB2145001|C8 -48 24
SA7510001|V2 -2 78]|SB2147001|C8 -49 24
SA7511001|v2 -7 78] 1SB2162001|R1 - 11 66
SA7512001|V2 -12 78]|SB2167001|M1 - 5+ 54
SA75390E1(V1 -2 76| 1SB2357001|R2 - 16 68
SA7575101|E  -16 36
SA7588001|P -7 60
SA7620101|V3 -9 80
SA7794001|M2 -12 56
SA7927001|D1 -40 30
SA7944001|Sp 90
SA8056001|C3 -70 12
SA8057001|K - 11 50
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